








































































































































































































































Step 5: Remove cotter pin, washer, and disconnect brake from link. 

Step 6: Reassemble reel brake shoe assembly by reversing Steps 1 
through 5. 

Step 7: Adjust reel brake assembly (refer to paragraph 5-31) • 

5-46. REMOVAL AND REPLACEMENT OF VACUUM UNIT MOTOR, FILTER AND 
BRUSHES. (See Figure 5-20.) 

Filter must be thoroughly dry before in­
stallation or damage to equipment may 
result. 

Figure 5-20. Removing Vacuum Unit Motor and Brushes 

5-53 



Step 1: Unlatch lever arm which holds filter in motor housing as­
sembly. 

Step 2: Remove filter using the two loops attached. 

Step 3: Reassemble filter by reversing Steps 1 and 2. 

NOIE 

Steps 4 through 9 shall be used for the 
removal and replacement of the vacuum 
unit motor. 

Step 4: Disconnect power cable at vacuum unit motor assembly. 

Step 5: Unsnap latches on motor housing assembly and remove this as­
sembly from mounting bracket. 

NOIE 

If spare vacuum unit is available, re­
place old unit with spare at this pOint 
and continue maintenance procedure with­
out affecting transport downtime. 

Ste'p 6: Loosen screws attaching vacuum unit motor to motor housing. 

Step 7: Rotate vacuum unit motor until attaching hardware is clear 
of slotted bracket. 

Step 8: Remove vacuum unit motor from motor housing assembly just far 
enough to take up slack in wires of chassis connector plug. 

Step 9: Squeeze nylon clips together and remove chassis connector plug 
from motor housing assembly. 

NOIE 

Steps 10 through 13 shall be used for re­
moval and replacement of vacuum unit motor 
brushes. 

step 10: Remove attaching hardware holding brush holder to motor frame. 

5-54 



Step 11: Remove old brush and insert new one. 

Step 12: Reassemble brush holder to motor frame. 

Step 13: Repeat Steps 10 through 12 for second brush. 

step 14: Reassemble vacuum unit by reversing steps 1 through 14. 

5-47. REMOVAL AND REPLACEMENT OF THE VACUUM CHAMBER AND THREAD LEVER 
ASSEMBLY. 

WARNING) 

Disconnect electrical power to the tape 
transport to prevent injury to personnel 
or damage to equipment. 

Step 1: Remove vacuum unit motor (refer to paragraph 5-46) • 

Step 2: Remove attaching hardware and blower bracket. 

Step 3: Remove blower tube. 

Step 4: Place thread lever handle in operating position. 

step 5: Disconnect short cable assembly from cable spring. 

Be sure not to let the vacuum chamber and 
thread lever handle assembly, which come 
off together, fall from the tape transport. 

Step 6: Remove attaching hardware from vacuum chamber. When removing 
vacuum chamber and thread lever handle assembly from tape 
transport plate, the assembly must be tilted to permit attach­
ing linkage to be lifted through opening in tape transport 
plate. 

Step 7: Reassemble vacuum chamber and thread lever handle ass,embly by 
reversing Steps 1 through 6. 

5-55 



step 8: Adjust vacuum chamber. Refer to paragraph 5-25. 

5-48. REMOVAL AND REPLACEMENT OF THE ACTUATOR. Removal and replace­
ment of the actuator is identical to paragraph 5-39, Removal and Re­
placement of the Capstan. 

5-49. REMOVAL AND REPLACEMENT OF HEAD CABLE AND BOX ASSEMBLY. 

WARNING I 
Disconnect electrical power to prevent 
injury to personnel or damage to equip­
ment. 

step 1: Disconnect head cables from head box. 

Step 2: Remove cover from servo control assembly. 

Step 3: Remove attaching hardware and box assembly from servo control 
assembly. 

Step 4: Remove attaching hardware and cable retainer from box as­
sembly. 

Step 5: Remove attaching hardware from female receptacle connector. 

Step 6: Push cable assembly into box approximately 2 inches; lift 
female receptacle connector off box assembly. 

Step 7: Tilt female receptacle connector downward so that it is par­
allel to cable assembly. Gently push female receptacle con­
nector through slot opening in box assembly, at the same 
time gently pull cable assembly out of box assembly. 

step 8: Reassemble head cable and box assembly by reversing Steps 1 
through 7. 

Step 9: Make a continuity check of cable assembly prior to placing 
in operation. 

5-56 



5-50. REMOVAL AND REPLACEMENT OF THE CAPSTAN DRIVE MOTOR AND MOTOR 
CAPACITOR. (See Figure 5-21.) 

WARNING I 
Disconnect electrical power to prevent 
injury to personnel or damage to equip­
ment. 

Step 1: Remove capstan drive motor fanning strip from terminal strip. 

Step 2: Remove capstan drive belt (refer to paragraph 5-40) . 

Step 3: Remove attaching hardware and lay aside terminal mounting 
strip bracket. 

Step 4: Remove attaching hardware and capstan motor bracket from tape 
transport plate. 

Step 5: Unsolder leads from capacitor to motor. 

Step 6: Loosen set screws and remove pulley. 

Figure 5-21. 
Removing Capstan Drive Motor 

Step 7: Remove attaching hard­
ware and capstan drive 
motor from capstan 
motor bracket. 

Step 8: Remove attaching hard­
ware and motor capacitor 
from capstan motor 
bracket. 

Step 9: Reassemble capstan drive 
motor assembly by re­
versing Steps 1 through 
8. 

Step 10: Adjust capstan drive. 
Refer to paragraph 

5-40. 

5-57 



5-51. REMOVAL, REPLACEMENT, AND ALIGNMENT OF VACUUM CHAMBER DOOR. 
(See Figure 5-22.) 

1101. 

Do not move the hinge block. If hinge 
block is moved, vacuum chamber door will 
have to be aligned. 

Step 1: open vacuum chamber door. 

Step 2: Remove set screw in hinge block. 

Step 3: Remove hinge pin, being very careful not to move hinge block 
and vacuum chamber door. 

1101. 

Steps 4 through 6 shall be used to align 
vacuum chamber door. 

Step 4: Loosen attaching hardware holding hinge block to vacuum 
chamber. 

Figure 5-22. Removing Vacuum Chamber Door 

5-58 



NOIE 

Steps 5 and 6 must be done together. 

Care must be taken when moving the 
vacuum chamber door to avoid scratching 
the thread lever assembly. 

Step 5: Slide vacuum chamber door as close as possible in a vertical 
plane to thread lever handle without interfering with the 
operation of thread lever handle. 

Step 6: Slide vacuum chamber door up and down in a horizontal plane 
until the opening between vacuum chamber door and tape guide 
pins is an equal distance for the upper half and lower half 
of vacuum chamber door. 

Step 7: Reassemble vacuum' chamber assembly by reversing Steps 1 
through 6. 

Step 8: Prior, to placing tape transport in service checkout and ad­
justment for tape tracking (refer to paragraph 5-25) is re­
quired. 

5-52. REMOVAL AND REPLACEMENT OF THE ACTUATOR BOARD ASSEMBLY. 

WARNING I 
Disconnect electrical power to prevent 
injury ~o personnel or damage to equip­
ment. 

Step 1: Disconnect all connectors at transport electronics chassis 
assembly. 

Step 2: Remove attaching hardware and chassis cover from tape trans­
port. 

5-59 



Step 3: Remove attaching hardware and etched board cover from elec­
tronics chassis assembly. 

Step 4: Remove tube shield and thyratron tube from etched board as­
sembly. 

Step 5: Remove attaching hardware and etched board assembly from 
electronics chassis assembly. 

Step 6: Reassemble actuator board assembly by reversing Steps 1 
through 5. 

5-53. REMOVAL AND REPLACEMENT OF PHOTOSENSOR HEAD ASSEMBLY. (See 
Figure 5-23.) 

WARNING I 
Disconnect electrical power to prevent 
injury to personnel or damage to equip­
ment. 

Step 1: Disconnect photosensor head cable from terminal strip. 

Step 2: Remove hollow stud from photosensor head assembly~ 

Step 3: Gently draw the photosensor head cable through hollow stud. 

NOIE 

Photosensor head must be mounted with 
its bottom surface parallel to edge of 
mounting base of head assembly and 5/32 
+1/32 inch from tape. 

Step 4: Reassemble photosensor head assembly by reversing Steps 1 
through 3. 

5-54. REMOVAL AND REPLACEMENT OF THE HEAD ASSEMBLY. 

Step 1: Remove tape from head assembly. 

Step 2: Disconnect read and/or write cable connectors. 

5-60 



Figure 5-23. Removing Photosensor Head Assembly 

5-61 



Step 3: Remove attaching hardware and cable clamp from tape transport 
plate. 

Step 4: Remove attaching hardware and head assembly from tape trans­
port plate. 

NOIE 

If head guides are to be replaced, remove 
attaching hardware from front.and back of 
head assembly plate. 

Step 5: Reassemble head assembly by reversing steps 1 through 4. 

Step 6: Prior to placing the tape transport in operation, the proce­
dures in paragraph 5-25 (checkout for tape tracking) must be 
performed. 

5-55. REMOVAL AND REPLACEMENT OF HIGH VOLTAGE POWER SUPPLY FUSE. 

WARNING I 
Disconnect electrical power to prevent 
injury to personnel or damage to equip­
ment. 

Step 1: Remove attaching hardware and chassis cover from tape trans­
port. 

Step 2: Remove high voltage power supply 0.5 amp fuse from electronics 
chassis assembly. 

Step 3: Reassemble electronics chassis assembly by reversing Steps 1 
through 3. 

5-62 



5-56. REMOVAL AND REPLACEMENT OF THE WRITE ENABLE SWITCH ASSEMBLY. 

WARNING .1 
Disconnect electrical power to prevent 
injury to personnel or damage to equip­
ment. 

Step 1: Unlock, swing open and lock open tape transport. 

Step 2: Remove write-enable-switch fanning strip from terminal strip. 

step 3: Remove attaching hardware and lay aside terminal strip mounting 
bracket, for TS-l and TS-2, from transport frame (vertically­
mounted, long terminal strips directly behind brake solenoid) • 

Step 4: Disconnect brake solenoid spring. 

NOIE 

Perform Steps 5 and 6 for removal and 
replacement of rotary solenoid. 

Step 5: Unsolder solenoid leads. 

Step 6: Remove attaching hardware and rotary solenoid from mounting 
bracket. 

NOIE 

Use Steps 7 through 9 for removal and 
replacement of actuator switch. 

Step 7: Unsolder solenoid leads. 

Step 8: Loosen attach'ing hardware and remove actuator switch from 
mounting bracket. 

Step 9: Unsolder 'switch leads from fanning strip. 

5-63 



step 10: Reassemble write enable switch assembly by reversing steps 1 
through 9. 

step 11: Prior to placing transport in;ooperation, complete procedures 
in paragraph 5-32. 

5-64 



6-1. INTRODUCTION. 

_SI:!CTICN VI 
DRA\I\IINGS 

6-2. This section contains schematic drawings pertinent to the TM-4 
Tape Transport and its components. A complete listing of all drawings 
in Section VI is given in the List of Illustrations at the front of 
this manual 

6-1 





I. UNLE SS OTHERWISE SPECIFIED: 
!' -ALL DIODES ARE IN 206'. 

ALL RESISTORS INOHMS 
ALL CAPACITORS IN MICROFARADS 

ALL RELAYS SHOWN IN DEENERGIZED 

POSITION 

2 51 IS SHOWN IN A POSITION WHEN 

T HE MACHINE IS IN AN OPERATING 
CONDITION. 

W~ITE ENAgLE DRIV[ MOTOR 

FS 

LOWER SE~VO 
BRAKE 
L2 

Jl" I 2 

LOWE P. 

,w~ eew 

BLU GRH. 

FS I A A 
~ ~ 

SERVO \,IOTOR 

,9.", .... .... .... .... 
cr cr a: a: 

~ ~ ~ 
00( 

AI .... ~ 
5 6 T a 9 10 3. RED WIRES CARRY -60V.D.C. 

YELWIRES CARRY -24V.DC. 
BRN. WIRES CARRY 117V.A.C. 

9 9 I TS2 

LOJER 
I 

TSI 1~t-9--~---t-t------r---;-------------------------.f-t-t-4~~--~~--4_-f-4~~~9~1~ 1--.r------~_+------4_--~~~~~~ 

I / I 1\ c~i,.' / / BRN.~WHT. TWISTED WIRES CARRY LINE 
VOLTAGE 

BLACK WIRES ARE GRD RETURNS. 

4. DOT ---"DENOTES LOWER CASE LETTERS 
5. ALL GROUND CONNE.CTIONS (+) ARE COI'INECTED 

TO A POINT NE.AR T~ 15-1 

KI2 - " 

~ 

LOWER 
BOX BOX 

s~~, lSW. 
K13- £> :@~~~ER 

\,IOTO~ 

r-+----l~ ___ .., I I 

r-~T I 
T S 8 U TS T ___ +-+-f-+-+--+-------, 

I ~~I 
nh Tssil RIO 

~ I 300 

E 

... 0 

~u 
+-4-
~ 

516 

~ 

If) 

W 
c:: 
c{ 
CL 
If) 

I 

2 

...... 3 

4 

-----'" { S 
RI2 . 300 

2 25W . 
IL 

t;o 
Eo 

7 
--t--

B 

ci 
a: 

'" 0 
> 
a: 
w 
V1 

a: 
w 
Cl. 
Cl. 
J 

251'1 ~ 

I 
~ 

2 
~ 

ffi ~ l---
~/ ~ ---r-CR2G r--

0 
5 

I 
0 
6 

cia 

CRI8 
7J 
8 

eFll' 

0 a: (/) 
Z 

3 
0 >-
f- <1 
0 ...J w 
~ lLI a: a: 
0 

w > II: 
Ul a: 0 
ex: w LL 
w r.J) 
> > w ex: 0 ex: 0 l1> 

U. + 
0 
u:> 

I 

J: :; J: ci 
~ ~ :; 0 

,J: ...J J: Cl. 

W lLI 
a: a: 
<1 <1 
a.. a. 
V1 V) 

Z 
q a: 
I- lLI 0 
V) > r-Cl. -

II: 0 q 
U 0 ::::; 

P702 J702 

--r-- _ ~ I U-l--J 
.--+-+---

~a y 2 :--r 
KI!> T 12 ~!> CR 27 /o;>"'E1::::· ~:-··~-t-'R-i-g.., '111 ~ ~p ?SW 

C ~ e~11 ~ :=:-­
----'I' 

... 8 

:)J 
CRIT 

:; lLI .J 0 II: V) 

...J/O ·z lLI 
lLI r- lLI a: 0 V) 

~ 

'" .J 
~a: lLI z 
JW lLI ZlLI 

J:; a: ZV) 
U o 0 

-z 
~lLI ~a. Z 

lLI QJV1 

Figure 6-1 
Tape Transport Assembly, Schematic Diagram 

(31 02335 lOB) 

6-3 



I. UNLE 55 OTHERWISE SPECIFIED; 
ALL DIODES ARE IN 206'. 
AL.L RE51STOFiS INOHMS 
ALL CAPACITORS IN J.4ICROFARADS 
ALL RELAY 5 SHOWN IN DEENERGIZEO 

POSITION 

2 5115 SHOWN IN A POSITION WHEN 
THE MACHINE IS lN AN OPERAl1NG 
CONDITION. 

J R ED WIRES CARRY -60V.D.C. 
VEL. WIRES CARRY -24V.D.C. 
BRN. WIRES CARRY 117V.A.C. 
BRN.~WHT. TWISTED' WIRES CARRY LINE: 
VOLTAGE 
BLACK WIRES ARE GRD RETURNS. 

UPP[R S[RIIO 
BRAKE 
LI II CW 

U PP [1\ Sf IIYO ~OTOR 

fS ~ &.~LU~~~----~ 
2 ~3--4---------" 

HI I Q 

I l\' 
7 

4. DOT ~·"DENOTES LOWER CASE LETTERS 
5. ALL GROUND CONNE.CTIONS ( .l.-) ARE CONNECTiO 

TO,., POINT NE.AR ,S 15-1 

r--~ 

~ >i10 
~(" TS 300 

25W 
I I 

Z Z 

'--
, ffi 'v 

E 
4 \J 4 r---- r-. 

3=--=---

CR2" 
... 0 

~J 
0 

'" l{ 5 , 
RI2 

... :50 

t-4- Z ZSW 

A.2..- ... 

Il: 
~ 0 

516 {, 

CIO 

-- -----
REVEIIsE ACTUATOR -l 1- -F~W-;R;;-A7;~;-A~R- -I 

T 
TO 

"~ I I,"~I --r--. CRIB 
~ ...... ~ 

IO"~ : 
,', -::--~ I 8 & 

"~"': 
I I (llir. 

L.L~ _ WHT _ REO _ ..::: 
'3 r-----..-. - - _. ___ I 9 

. T53 T54 

4 :5 2 I I Z 3 4 10 10 
IV FS3 FS4 V <"\---

\... bl I~ .J 
I --' L. 

f- ~- 1= -

- .:: . - - TIED BA.CK 11-1 
-1--- LOW~R ~~O BOX 

,s 

J 

KI2 - r. 

A 

t--

I 

L ~ ~- -------- - -- -:::-=----=--::::::---::..=~~~.::.. - - - - --- - - - - - -

-:~--
-

1---= ~ 1-: -~ ------- - --- -
~::.~ ~-~-==::: -= ;:-=--= '=-:: 

:.,.- - - -- --------- -- ---~i4I~- -- .-= -=- ~----=-=-:: -=-
PI r t-~ 

~- ---:....-::....---=---=-= =::.... ---:....-..,.:-- ~~--------- ----
t==;. 

Z P R 
I>- ~ Z 

~ a: 0 
~ 

~ 
Wa: 
(/)0 
a:~ 
W::> 
>t­
Wu 
ex: .. 

t--c=- - , 
H 0 
~ 

~ a: z 
o ~ 0 

~ o 
a: a: 

~~ 
a:~ 
0::> 
u...1-

u 
~ 

. 
III 
W 
cr 
<i 
a. 
III 

. k . 
o 
IX: 
\!) 

o 
> 
a: 
w 
(/) 

a: 
LLI 
a. 
a. 
::> 

c . 
o 
z 
~ 
w 
a: 
LLI 
tJI 
a: 
W 
> 
W 
a: 

U M 

a: 1/1 
o >­
t- <I o ...J 

:::;; ~ 
o 
> a:: 
a: 0 
W l>­
(/) 

> ex: 0 o UI 

u... + 
o 
I.D 
I 

-- -:... 

F E 

LLI LLI 
a: a: 
<t <l 
a. a. 
til (/) 

. P A V K 

g V Q 0 
\.? Z Z Z 

n n 
~ :;) VI (X 
2~ 
LLI 
a: ILl J: 

LLI...IU 
a: ~Cl.lt-

~ a: ~ ~ 
a. :O:wVl 

IZ 1:5 14 15 Ii IT II 

() 

1\ LO.)[R 
BOX 

LOW[R S[RVO 
BRAKE 

LZ 

Jl" 
cw 

rs 
I Z 

I I 

/ / 

@ 8LOW[ 
IIOTOR 

II 
PTOZ JTOZ 

[ 

~ 
... c 
" .. 8 

~ 
51T 

514 SIS 

~ ~ 

LOWER SERVO 1oI0TOA 

wttT 

6 

K13-6 

nh ~ TS8 ---I- I 

~ 2 

,,,I i: ~ 
;) 

C 4 

~ --- 6 

--- 7 

.--- a 

C 
, 
10 

... w ... ... 
IX IX a: a: 

~ 
0< ~ ~ a. 
oJ) oJ) 

a 9 10 

0 0- 1 TS2 

Lo1ER 

-, 
LOWER 

80X QOX 

l~~",25W' 

Jf?:\ I 
~T 

~~ ~I 

"V !v-
CR27 ;) 

0 
4 

ell J--------.1 

CRI7 
~D 

CR., 
60 

7 

CII21 

- + '0 
') .~ CIS 

100 
10 V- ~. 

....... :" szo .H~~ RI9 

~ 35 
SEE 25

a
WA HOTE 2 

vv 

-- --
I--~--1---- -- -- - ~---~f~t-----------------------'=--~~--= ~-~-=-----=--:::-~ ~=====~--=----=....:-~~~....:-~-=-~-=--=--=-~==~=--=------ ----=----= 
x 

~--=----- --=-= ,..=- .-:'" ---- - - ----- -------------- --- --- - -
II- I • ,. 

BeG N f 

~ 
o 

:r a: 
~ ~ ~ a: 

...J 'T:r a. ...J) ~ 

Z 

o 
:::;; 

<t a: ~a: 
t- LLI 0 ::> LLI 
til > t- ::>.~ 
~iro ~O 
uO:::l; >.0. 

. 
W 
til 
Z 
W 
til 

..J 
W 
W 
a: 
c 
Z 
W 

w 

..J 
W 
W 
a: 
\!) 
Z 
ZLLI 
ZtIl 
-Z 
~W 
OJ til 

Figure 6-1. 

L 
>-
t-
ILl 
I>-
~ 
(/) 

o 
t->­
ere( 
~~ 
a. a: 

m . 
I­
::> 
a. 
Z 

u 
o 
> 

. <r 
N 
I 

-=~ 
~-. : . 

Tape Transport Assembly, Schematic Diagram 
(31 04438 10C) 6-3 



J2 

TI BLU 
r- - .- -_. - .- - - - - - -1 

L3 

BLK.-VIO. ° 

WHT'VIO.~ 

I 

: >- ~I?JK 2~~K I °RVit'A\OAD 

I >- 2 CR~ I ~K9(3) K9A K'lB KII 

R5 

~1--_-,-,,-__ TB.1~-_II __ ...:r:.!B:.:.7'~4_,II\.~,,~./'K"""-4TB7-IO 
VI 

I.OI.1H 

I >- 220K CR Z20K I ~ 
I IW RI CR4 IW I RI 3 re.1,12 

I >- ~-_--4~-. CRI- 8 +150OV ~O':'~W C 8 9 ~ 

I -L \ I r{~~tJ 450\1 C50->- -= 2f~K RB 2~~K I CI 125 r lt::"':'" .1 T 

C3J 1 

, ~p :1-+ I--~ 
.... '~.I\.Z 

".1' TB7-6 

I ~R5 IN2071 II T87+1 C9 IZ5 -

>- CR CR1' i: 1.1 450~ 1_ A \ T91-2 T87',3 T87.91 T61-8 

C t~ nOK 220K II r RIT RI& I R3 T R4 
~ IW IW ~ lOOK lOOK 470K.-L IMEG, 

BLU _ Tlll~ _ SlE r.~1~6~O-=-,::, _ J = ZW 2W 2W = 
C.3 

.0004 

KIE 

",,..,,-__ CR~11--3~!! Q<~'R'4i 1--- ---- ---1' I------l 
rRED -6OV I 2700 '>&20 I I powEJB~~PPLY' I BUffER DELAY ~ I r :10 IW ?ZWI 1 C~~~FERR;IEE 310061410 i IINTERLOCKUNITI 

V~2 

L4 

2·45MH 

bE I CR20 'I I (, INSI 200 5 _I,,<v I I 
.. __ .VE L I CRlq I ;-~t---loIII-""'NV'-___ ,=--+'~J14-_J~I~O-:-~E -<~'< BUF FER J 10- ~ >.~I ..,':...'-'-------1-+--+----. 

~Fn [CRIO _I'l lB_" __ JI 
: 2~~,J:T ~gb ~go; I G(tNNT~RLao' '-:--'-'.I..;: ______ -+---+_l-~ 

\...!iJ"-"-:1-
F
-
3 
..... -44..... I I 'I ~<"~~IT. JIO'B >.; :r 

:5.0. 1- I C91 C~3 I [~IO'Ft I(DUMMY JIO-A »)>-' -'..;.J .... '-.... ~-....;~:".~ CUI·2 
F5 - I RS5 100 100 I I CAIlD I 1 
3-'> ;-------------t-~ 14......,NIV'-........... I--....,N'\J'.-~-..;'.I~2E.:2V~_--.:.=..«1 K INSEQ.T I ,... 1-" C UI-IO 

~~ + C~12 24V : R56 1~;: v:rs:'" 2 : JIO-L I JIO-S>~ 'il· 

RB 
50 

2!>W 

U M m· G fOr· c· W J 0 K V 

12 13 14 15 
,'-____ "..--__ .J} 

.ill 

~HT ~ / CRII ,~_ ~_~;~I_~~_~ L ___ :~~~ -= 
~ID~RwN~~~T~--~~~~--·CUI-B~~--------------------------~--------------.------------------~--+-~_+--~--------------------------~ 

let I (, 

GRN 

~ "----CUi-II 

/ r-

~----------~~------~2 
~ ____________ // 2 

"I 
KII 

yuu-t I 

J6 
~~ 

~-+--~I 
'-

C D E 

I 

II 

~> 

dO 

- 'II 
TSI~-~~-----' 

1-

KIA 

H SO J F 

JI-2 

J3 

JI-R 

T 
d 

" I.!) 

K F X 
g g 
\J) '" JI-J 

a 

~ 

... 
" Q. 
Z 

~ w 

~ 'I ~ 
"-\ )\ Il'r 

CUI 

~ 
o 
III 

o lU G 
III It W 3 4 5 " 7 9 

)JQ P L, 

>.IANUAL DRiVE 
JI-D 

IJI 1/1 III 
Il. :t (\. 
\I) \:J 1/1 

~ i 3 
o a 
J .J 

rO aO T L p" b" K U V W x Z R P N 

v \ 

I 

I 
L----------------:I.,{ol ~ T515·.3 

I 
I 

- -----' 

Figure 6-2 

SAFEl'l 
RElAY 

II 
uJl-
;:~ 
Oz 
0._ 

~ 
P4 

Z 3 I') 

FI • • FZ 
IOAL \ C. IDA 

C36 C:57 .1-= .1 

kO G M A h· B 

if" 

Transport Electronics Assembly, Schematic Diagram 
(31 02335 lOB) 

J D 

6-5 



p H p. u !'I J 0 K V m· G f· r" c· 'tV e" j" k· S . 5° X BeN l F E 
... " '\ " '\ 

1% 13 14 15 

IS - l' 7 'HOV 
"-IE 

WHT.-VIU ~ 

~~ rCO"'~ : 
CRI3 ~ I ':....,RI...,[W...--T-~ .. -60~ I 2.zk 'W<I ~- -p:EJBr~p:y- --: :~U~E~ ~l-::y~l 

I ~'O 2..W 2wl I IiUnER SEE :510061410 I IHTERLOCKUIiIT! 
~ I (~.IO I ClI~I, RSI ISEE :510072010 i 

t l'EL _. 1 E> IH91 200 5 l.,ov 'D-E ' - I . C~! I ,..... ....... '-__ t--.... J\J'\J'o .... --... -,.+.:.. • ..:.J.!..+_~JI~-~!-, JIO- H ),»'-<-' -...J.... ______ ~+__+----. 

~RED fCRIO ~ l8!l __ J i I Z~~lf ~~b ~gO': ~~ JIO-9 ).~:.-:..:,1~: ______ +-4_1--. 

1 J;i .l-: C91 L. 196 ~ I ~( JIO-.>;' 1~ c-
~: -= I" R~5 100 A ~ZZV ~ :, 1_ 

~N rt....----C-: ~-,2----2-4-V---I-+-: .... -./IN~-C·RI-E>-I..., .. ./'Rvsv4 .... ..".2-~1~+---J...:,O:::-L~I< J I 0- ~>~, :~~-
U I RS£. 1M,. 2'0 1 I 'l 1. 

!IlK •• 

C UI-Z 

CUI-IO 

~HT / CRII :~ _ ~ _1;E _ ~~ _ ~ L ___ J~~ J ~ = 
~'B"IR~N--~f~---1--~~~CUI-&~~-------------------------+--------------------------------~-4~~+-~--------------------~ 

Y[L I (; 

GRN 4 

.'3-
~CUI-1i 
v r-

~----------~~------~2 K II 

'--____ -J/ 2 f'-- ~ ~ 
" I Vr---I------l I 

~---+-+---+------------------~--~I~~--~~=1_ 
kl,~B ~ . 

fl~ 
1\11 

~' 
, ,J2 

II 14 E 

C D E 

P2 I A eo COW z: G J M b~ 
~~ 

1-- - -­
I 
I 
I 

/1 

~>I_~­
.= '11 

TSI"~~-----...J 

1 
~-_._.-.I-· 

1_- _ 

H d' 5' J F 
om' 

J3 

JI-Z 

R M 

J I-J 

CUI 

(~---~I'~---~, 
:5 4 5 6 7 9 

j" n· g" 1'0 ( C" e" 
..Lr-------tj" ~~ \.-~ ~ I 

(, I~J._\~~I.\J._\ 
lJGPlo 

"ANUAL DRIVE 
JI-D 

JIO-A 

r· a" T L p" bO K U v w 

v E H Y Z 1 

Figure 6-2. 

5AFEl' 
RE LAr 

ex "" ... ~1r Oz 
Q..-

~ 
P4 

r z 

I( ~:x-

I-

G M A h" 

Transport Electronics Assembly, schematic Diagram 
(31 04438 10C) 

B 

J 0 

6-5 



VIS VI4 
2021 T 7 2021 

6(/T~ 4 4,(,;"11\ b 

,I I~ :3 )1[0 • 1, ~II • 
_'- CISB 2 
-r- .001 I I 

> R3Z 
< 
~R31 

< lOOK < lOOK 
C28 CI9 
.~~2 .002 

111 r 
L ,"p':~ ~"7J CR28 AAA 
4.7 vMvE.vG 4.7 M£vO 5V-I28 

L. 
l'" 

~2~ 
> R39 > R38 
~27K ~ 27k. 

100 
3 .. 5 

'------,. r---
I • T 

T 2. 
T9 

< R42 
< 1500 

IW 

~ 

C31 ~ 1\44 
.47 > 22K 

,~ eRg p--

+ PT-S 

<> R4 6 
;> -'SO 

;J;.S% 

G e 0 G ® @ ® 
Q U u f- a: f-2 a <t ? 0 ::) 
:::> > 0. I- 0. 0 > « 
rt: C') ~ :::J ~ 
(!) ~ 

u:i l-
C\I ..J U U 
I <{ « ~ ::> 

z 

l~ 
~ 
0 
I-
:::> « OFF 

y 
REVERSE 

CONTROL 

-~CI5~ 
-r- .001 

@ G 
a: ... 
0 ::> 
t- o. « ?,; 
~ 
I- .J (J < « ::> 

Z 

Yj 

__ CI4B 
-r- .001 

" e @ 
I- a:: 
:J 0 
0. f-

~ < 
;:) 

~ l-
u 

:J « 
Z 

l~ 

VI3 VI,2 
2021 7 7 202.1 

6!11:r<I
4 4hl~ 

3[)111 6 ~ :13 .I~ ~ 
I I 

> R30 ~ RZ9 ::::~J7 ~ lOOK ;> 1001( 
CIS 
.OOZ 

l."~ 
vvv 

4.7 MEG 

;. R35 
~ 2.7K 

<' R34 
< 27K 

~ <4- 3 
A r--" 

T8 
1 

2 I 

r---'~ 

:;~::r: ~ R43 
<;. ZZK 

~ ..-

> R45 
<> "150 

±57 .. 

e @ 
I-
:::> 
0.. 

~ 
~ 

~ 
2 
~ 
::> 
< 

y 
FORWARD 

CIT 
.002 

I A AI\. J 
vR;; 

4.7 MEG 

® 
a: 
0 
l-« 
::> 
I-
u « 

y 
ON 

:::;:: 

0 
I-
::::> 
II 
~ 
..J 
4 
:J z 

CI4A 
.001 

~J 
CONTROL I. UNLESS OTHERWISE. SPEC.IFI~C: 

ALL RESISTORS IN OliMS) ±\O7-. liz W. 
ALL CAPACITORS IN MICROFARADS. 

Figure 6-3 
Actuator control unit CU-l, Schematic Diagram 

(31 00723 10) 

6-7 



If'l e C 0 

! POWER.! 
5WI"rCH 

~ 
u 
o 
> 
v 
tV 
I 

E 

L..O'N 

~I 

0. o 
t­
III 

DS, 

UTSJMLK 

Tee 

rI~H(-
2 0 C'" 
31-0 ~ 
4 

5ro- !--J 
6 

,.e9 
r--

0- t 

0- l-

, 0- ?,-

o 4 

6 '5 

6 

fl.1:! <» 
.33K "-> 

'N )C 

K'2.C 

C.12.. _"­
.1 -r-

~ a b 

K'3C 

~ 

I­
:J 
0-
~ 
U 
o 
:> 
-.t 
I\l 
I 

I 
TalC 19 691 

~ 

3

1 

'2.. 1-

/' !ilAAAluAq 

~ 
a: 
';> 
III 
ti. 
lJ. 
Ll-
0 

i 
<l 
~ 

c 

( -1-1 

... 
:l 
0 
l-
:;, 
v 
o!J 
in 
0 
t 
~ 
1 
0 
v 

t-= 
\J 
4: 
:;.: 
)II 
It 

e 

,~ "I 

r 
v 
it II-

11 W -; 0 Z 
III t! J 
(t U 

([ If) 

"2 r ~ 
0 

~ J 

~ it II. a u. 
~ 11) A 
~ h Ie. m 

,_ 1 

S 
0 

S 0 \J 
.; Z 

~ 
~ 

in 
0 

I-' LlI U 
([ :z c! ~ 

< .J 0 2: 0 LlI 
~ :l 3: w 
ll- S Il ~ 
lJ. Q. 
11- t 'Z ::> 
0 <l 0 w 
i i ::( 0 0 ~ a: ~ a 
~ Ll- ~ ~ t5 

9 j n ~ r ~1 pz. 

( , I )( 1 l-

I---if O!R~"'C! 
513A. 

NOTE 311"11""! ~"'"IJ"'T""'O""'M~Pi::;;:"""'\ c""! 

~ 
1<.8 

K, ~ 
r 

• 

~I 

~41~c 

~ 511 

J:" 1(4-6 
"0-< 

IORWEI 
REV. 

I<S ,~K4 1SPI'W~ 1~~RL 

I<(QB 

<III 

K~B 

1. UNLES~ O,\-\ERWI5E ~?E.C\",\e.D; 
A,\..\.. RE.5\5'TOR.~ \~ o~ .. " .. "'e>. 
~\"'L CF'lPACI'TO~~ \~ M\CR.O~""~A05. 
A\...\.. Rc..\...A'<~ 5HO\"ll-l De.e.N~RGI'Z.EC. 
NO POWER F'I"'P'.IEQ 

Figure 6-4 
pushbutton control Assembly, Schematic Diagram 

(31 00725 10) 

6-9 



l 

I-

~ 
:J 
0 

u u 
<:( <:( 
> > 
~ ~ -
~ ~ 

A B C 

Lo-r--o­
I 

0 

~o-
POWER 
SWITCH 

~ ~ 
u V 

<:( 0 
> > 

"" 
r<l 

N ..9 
I 

E H 

19 
z: 
iJ) 

C) z: 19 

z uJ z 
0:: 

(j) (f> 
.J Z 

\!l w uJ 
w <Jl V ;-
0: 0 « .J 

..J. 19 uJ > 
uJ 
a:: 

:c. 

G 

uJ 0 z 
Z cr a 
\3 0 "" z + w 
CD uJ 

T L F 

....-~ TB8-lJ 
r-.. K7A 

R2 
1.5MEG 

z: 
cr 
:J 
f-
W 
cr 
19 
z: 
lfi 
z: 
w 
<Jl 

-.J 
uJ 
w 
cr 

z: 0 
cr z 
:J w 
I- 01\ 

C/1 uJ 

W 0: 19 U 
0 0: z: 
> <:( 0 z 
"" 

0. cr 
\3 Ul 19 

=t ~ ~ 

M K N P R J S' 

cr 
0 z .... 

<:(0 
f-~ 
<Jl uJ 0.> 
<:(-
ucr 

0 
( 

0 19 19 
~ z: z: 
cr is is 

z Z 
f-0 

~ ~ > :J 
cr Z 

0. 
uJ 0. 

;J: ~ 
if) <:( 

c.:: V ~ U 
('----.,.---'----, ~ UJ 

Q., 
Q., :r: 3! :r: 3! "" ~ Q N 

0 0 
~:r: -' :r: -' I 

'il,' b' V W X z d' 

~ 
:J o 
P. 
:J 

,U 
i..:J 
,Vi 
\~ 
o 
U 

cr 
I­
U 
<:( 

> 
uJ 
0-

e' 

I

ii K As ~ tc rt-< 1------:-:7-:-:,:,":,:-:-,13 n 1 C ~ 
II(" MANUAL TBIO 

~ ~, 
~j>:--+-+-I--+--l ~IAUTO :i:.,.. CW I K8(5) 2 

'--<>-- I....-<~ IIJ 

0:: 0:: 
l- I--
V U 
<:( « 
> > 
uJ uJ 
0:: 0: 

t Z 
0 0 

Z z 
<C ~ ~ 

c' f' 

1',\''1' 
1....11..../ 

I-
:J 
0 
t'-
:J 

uJ V 0 
u. Z 0: cr c:J ~ :; l-u. :J v I- Z til 0:: 
0 « !:l ::> 

..J 0 ~ 0 
0:: « 0 

0 rr; 0 > 
I- Z :; :; v cr 
~ l!) u. I.!> w u. 0: ifi u. I- Cfl 

>- u. Z ~ U tr 
-' 0 0 W I-- '" <C ~ uJ ~ Z '" ~ 

Z « 0 0 « <C J: :; ..J 

(j)~ ~ :;;;: v u.~ 

h· k' m 
, 

g' ". S j- r- p. J P2 

L 1''. 
\../ 1..../ 

T68- 2 FWD 
OFF ON 

TB9-2 ,,'\ ~\~ 
~ '\ ~ 

CR2 = K4A· 

j 
K7(1)0' 
REEL ~ 

, SENSE 

STOP- ... 
~------~~.-~~---+~---+~~------~~~----------------~t---r-+-~----------------------~ 

K8A 

J 
KGB 

LOW 
DSI 

K3B 

K2A 

HIGH 
DS2 

s TB9-q 

TB~r---~~--~ 

< RCD 
> 75K 

TB8-'8 

TB~ 

LCD 
4 

TB8· I 

B 8-7 

> RI3 CI2 

133K T .1 

TB~ 

7. nm!lrGNIFI'E~'HASSI~ G-RNP,.... +SICTNIFIE!) ('OM1101'1 GROUND. 
6. ustD WITH ASS'Y NO. 31054.3710 
5. S13- D-E NOT USED. 
4. ALL DIODES ARE IN201D9. 
3. ALL RELAYS SHOWN IN DE£NEJ;lGIZED POSITION 
2. ALL RESISTORS IN OHMS 
I. ALL CAPACITOJ;lS IN MICROFARADS 

NOTES: UNLESS OTHERWISE SPECIFIED 

T68.J 

~~ 
K8B CRI 

U· 
--- KG(ell ' '~JK3(» ~ 

2 '---=< 

f1 

~n~-+----~----~~--~ 
58 

FAST t­
FWD 

S9 

f-- FAST r REV 

I 

K4(3) 

2 

T89-3 I-:---I .. ~.I!--~T 88-3 H------.. 

CR3 REV 
OFF ON 

TB9-4 ¥~\~ 
jK5A 

K5(3) 
~, 

.. r .. 
fK5B K3C 

Figure 6-4. 

11 

A 

KSD 

• 

Pushbutton Control AssembLy, Schematic ~iagrarn 
(31 05438 LOB) 6-9 





117VAC±,O% 
45TOGO..,. 

'1'1 

-10 VDC SUPPLY 
.<\55v. "3'CO'2!)~IO BASE CARD COMPOSITE AS5Y; 310056910 

J4 CRI RI R2 J�r·-----------····-- --.,. I - -- ---------, 

~ r/~l ..:,.w"':n 2""~.A 270 (3\.... r/~ -10 VDe I : 

III ~ I' I ~ 3W v
3'1f. 3W

v:n-o I , ~RI R~ I R2 (» RS > I 

~ I I I I >~900 I~K I ?!SOO < 6600~: 
> :: C2 C3 CRI : I TPII R~ I 

I 
I 
I 
1 
1 
r' A 114 '-

J6 

KIA ~ 
""'10------19 

.A. 6 

I' 
~, I 

CR2 ' 
'N'~2: 

~:::7 : I: ~'I ~V 10V. I : R2 > ~R4 01 .J\.I~~ I~ 
1>~_<~:r._+O-li<""''''I-... ~~I ::~ ;::: C4::~ ~~ i!Et-JER i: 22.00~~ > ~OK i "V! 33~~ ~ 

'" I I 50 250 I I Q2"'j5f?22A QZ2N522A 11!N444A '-w1J444A 121J444A GTI795 
~~ I I 50'1 ,2.'" , , IQI Q2 QI Q2 
~> , 
~!" I I -.L.51 CR2 ~ I 
~"'~:./~.: ~ 2 ~~""C. t-.I"61 1 I 
'--CH~-'<~2__l ......... - .. --_ ... --... -~.>+--I--------~1_f I ,.... 1..-- III - L-. I CR 2 L_J I I I .... , ~ I ..-- .... --~I ,.>-'------t--------i7 

d IN3193 J4 1'4 I R3 I CRI 1 
I I 10 .4~~"61 II 

+6 VOC ,!)UPPLX 3W 3.4 
A5SV. ~,co'20910 .AAA 

J5 CRI RI 
1A'~3193 100 

I "I ... ~e! 
I I 10AoA 
: : 3I'ojv~'/o 

I I.: 
: -: 
I I 
I I 
I I 

I,..~: .. 

_ (CHASSIS\ 
- \GROU"'O) 

::~ 
CI 
100 
25V, 

~ :::r: 
C~ 
200 
15V 

C2 
250 

12'1( 

~~ 

C .. 
J3 

i .... ' 
I 
1 
I 
1 
1 
I 
I 
I 
I 
1 

:,~ 
I 
'--

"'5 

CR2 
12V 

~~ZE""ER 

y-------
I 3: v R6 ? RI R4 ( CRI • R2 <~~3_. R4 I 
I. /, 221«( 3300 > 331< (> IN~~~ ( IO~~ ~~ < 101C.> ,nool : ..... : ¥-rre:~ I S320~ < > 1,5 

'/~! .IL'IOC T~' --~----~--~--~----~L~·_:'~~--~------~------------~6 
I ,21 T I ''''I 
I I I I 1 

~""'J' DC A .... PLIFIER : 6C~ITT TRIGGER EM : '-I I A DRIV.... I 
I PACKET ASSY. 3100'=>0110 I PACK.ET ASSY. 3100 S.C8I'1 PACKET ASSY. 3100"8810 1 
I I, I 
~ __________________________ -L _______________ '- __________________ ~ 

..J~r -. ------- -- - -----
-10 \10C 

1 I 
I 1 

1 I 
1 I 
I I 
1 I 
I 1 
I I 
1 I 
, I 
1,1 

_K/.~-E(+I --- No C. 

" I 
1 II 

I''''; 
1 , 

I/~I tla vee 

1 

r-

.4~CRI 
UN ..... ' 

2N522A 
Q2 

I 
I 

" I I 
\.J DC A ..... PLIFIER 1 

: PACKET A5SY. ~IGO<;O'IO : 

L __________________________ .1. 

L_ 
1..Ie! 
1 
1 

SC~M'TT iRtGc;ER DRivER I 
PAt:KET A5SV. ~Ioo:,oe,ol PACKETASSY. 3100.,6510: 

I I __ ' __________ ...L ________________ .J 

F51 C\ 
r-- REO 

K2A 5 

"'~'------i4 
.A. 3 

L+-+~----------l0 [:J<WHIT~ E"7-EI :::: °OOT 

, , \ ':; } I CHANNEL"&' 
'--_ .... '_1 ----------1 C!> CllttN '-.!:/ 

I ~ QED 
L.....---.;.:..-----------l@ ReD E"7-;1 ( ...... \OOOT 

I. Ur.JLESS OTI-lERWISe ~PECII=IEO ALL RESISTOR VALUES 
1"-1 O~M5 ± ~ %. 1/4 WATT J:<ATI .... G. CAPACITA"'C::E 
VALUES ARE ,N MICROFAQAOS. 

: : ~ \:V I CHAN"'EL. ",,; 
~------~,~~--------------~0~ 

L..... _________________ ~~~.~6~V~D~C-~B~L~AC~K~-~ 

.. ___________________ ~ @ GROUt-lO BLACK (~ L'GHT !SOuRCE 

PHOTOSENSOR HEAD 

Figure 6-6 
Photosensor Kit, Schematic Diagram 

(31 00613 10) 

CH" .... NEL 
A 

LEVEL 

(;ROUNO 

LEVEL. 

C;R.OUNO 

6-13 



FI 
1/4A. 

SLOW 
BLOW 

117I1AC±IO%. 
46TOC;;O "" 

TI 

-IOV DC SUPPLY 
A5SY 310026&10 BASE CARD COMPOSITE ASS)': 310058910 

J4 CRI R2 Jlr--------------- - - T-- - - - -,- ---------, RI 

r"51 ~N3193 2"70 270 (;'1 r .... ~~ -10 VDe I : : 
'" I I.... 5W,?~. 3W~3", I '; ?RI < R5 I R2 < R5 > I : 
r I I I I >?900 < I50K I 7500 <> 6600 ~ : I 

! :: ~; ~ CRI : : < 'T'R I ~5~K I ~~ ... ~ 
"7 III 50\1 2511 10\1 I 1 R2> >. IR4 /1

01 
vvAv i'~ '"'I 1"1 

r-OiM-;.::1 : ... 1_ ... ;:::::::; :;~::.;;: .. ~ l!E:I>JER :: 22.00< >4-i500~ ( __ 1 I 3" ~.. i 
I I + C I" -.. C4" l', ' 1 1 I I 3 00 " CR 2 1 

,.~ I 1 50 250 I I 3..it=Q522A • 2N'522A leloJ444A .... W .... 444A I Z .... 444A GTl795 .",,')2: 
~ I I 50\1 '2\1 I I ..... Q2 01 Q2 101 02 

I I I 51 1 I 
~ I I r-k' CR 2 \J) I 1 . e 6 12 :E+---I ..... C. I I 

~CH~r-~:~I~~~ ... ~ .... ----.. ------~--~~~----.. ----------------_+.. ....~61 ~ ~I 1.-.'" I ffi2 L_J I II... ~ ~ I 

\J IN31S3 J4 R3 I C I : 4: 10 4~",~11 I 

I 3: v I.- R6 ? RI R4 < CRI R2 )I\)I~/ + 12 v DC SUPPLY 
AS5~ 3100Ze.710 1~ ;"/.. 

J3 <~I ~~ 
r~l ~~1,!!3 47

1
0' 

I I'" RZ 
I I ;'70 

: : 3W
v

3';-. 

I 61 + 
L ... ~.. ~'----
I" '1'" -r-CI - ~c .., 
I I CR2 .. 
I I 11.13193 50 50 
I I 5011 5011 
I I 
I II 

+6vDC SUPPLY 
ASSY 'IOO'1f>CJIO 

J5 CRI 
r~l ~N'3193 

I 
1 
I 
I I 

I' 
I 
I 
I 
I 
I 6 

1- ~R2 
\J IN31~3 

-= (CHASSIS\ 
- \GROUt.JO) 

:::: 
CI 
100 
25\1· 

~I'j 3·1. 
J\ A Rl'V 
100 

R2 
).00" 
3 .. ,t~,.. 

C!) 
~~ 

200 
1511 

C2 
250 

1211 

-c-

Q.., 

I 
I 
I 

3 1 

CR2 
12v 

L i!:f:t.JER 

4~ 

./;.-, tr-. \ 221«» ~300 )331( > IN9bA~~ >1000 ~to >.o;~ .. no a I 
:" : ~~~~IJA~ ~ (> S~2~G ~i.? j 5 

I/~ ... 12 VDe ! ~~ L._...J 
I ";~I T "--' I _ 11.11 
I I 1 I 

I:'JI DC AMPLIFIER : SC~MITT TRIGGER VER : \. I I J. ORI I 
I PACKETA55Y.3100so110 I PACKETASSY."3100S061." PACKETA5SY3100beeio I 
1 I I I L ___________________________ L _______________ L _______________ ----' 

BASE CARD COMPOSITE ASSY. 31005B910 J2r----------------- -- -- T - -- - - -, - ------------, 

L-J-Kr~z .... 91--~IO~V~D~C~--~._------------._------~~--I~------_.--------__, : : 

, 1 < R I > R 5 I R 2 » R 5 <) I II 
I < <'I~K 1 7500<> 6600 II I 
: <; 3900 'TPI \ R3 (\1 

: Z2~~? <~~~K 0: J\IXy~ !r@' ~ :~, 
I I I 3300 ~, I 
I I 4 .... ?j¥N444A I A CR2 I I Q2Nyy~522A ZN522A 12N4 4A 2N44 GTI795 INI921 
I Q I QI Q2 QI Q2 I 

51 
~K~(I-I --"',C;, CR2 I \ " . I 

I IN!,61 I ~ III 
II po ~ 1 ~ I ..-- 1 

I R3 1 
4 -,,10 

I 

I 
71 .... 2. \lDc 

hERM'j,JAD 
o "I.UC:O 7 

TP2 

I I 
I I 
I I 

: R I :. R 4 > C Q I ~ R 2 ~~3 "> R 4 l 
I 3300 33 K > 1"'96A~~ > I~~ ~ to >IOK"> 470 °1 

I S320G < 115 

L.._J 
I IJZ 

I : 

L...,-~ DC AMPLIFIER : SC~MITT lRIGGER DRIV~~_ : 
: PACKET A55Y 31005.0110 : PACKET ASS ..... 3100S0e.IO

I 
PA(KETASSY. 3100'"8[:)10: 

L. ________________________ ...1.. ____________ ..1. ________________ ..I 

- RED FSI f::\ 

J6 
r-

7 L.EVEL.. 

6 COFtOU!.ID 

a LEVEl.. 

I GROUND 
~ 

L..'i"""i!---------------------I@ I WHITE: :>(7_(1 ... °OOT 

L.-__ ~:~:--------__________ ___I~ GRE[N ~ I 
I ~ RED 

®~7-EI1 ~OOOT 

I. UIJLESS OTHERWISE ~PECIFIEO ALL RESISTOR V,ALUES 
I~ OHMS ::I:' '''10,1/4 INATT RA'T'IIJG. CAPACITANCE. 
VALUES ARE IN MICROFARAD'S. 

'------:1-'-".;-: ____ _+_' -(jB,,-' t<....::.t. ...... 4-t0 ~ \V I 
L.-____________________________________ -I~r-+~6~II~D~C--~8~L~A~CK~~~ 

... ___________________________________ ~@ GROulJO BUlCI< (~ LIGHT SOURCE 

PHOTOSENSOR HEAD 

Figure 6-7 
Photosensor Kit, Schematic Diagram 

(31 00481 10) 

6-15 



... '201/ 

F 

I'.RD FoRv.' 
11'11> Ui 

e. 

51/ 

E 

J5 
, ., !.£E. ~OTE Z. 
I~J 

I 

I 

1 J\A 

RI 

liB 

~bK 

ClUND 

J 

.O~WARD 

ACTUATOR 
C CUI Z ONTROL -

A 

J7 
~2-; 

I 
I 

: 
I 
I 

~zz I 
22001 

I 
~ _J 

R2 :'C5 
')3'300 !i!lOO CR2 

~ IN:"", 

... 
~iO 

'~ 
Q~ 

'27« '2"044SA 2~4""A 

~ 
~ 0.1 ~ Z~l4SA 

R4 ( R7 
Z7K 

, 

el2l 
IN~t:. 

... 
~~24 
> 'Z2K 

R20 ~I" Rle 1115 
7500 7500 2200 2200 

Q7 '121 [:POOI( ZN44SA 

(j) lJlJc.w 

> ~) 
R~ 
15K 

RIO 
lal( 

C.3 
::~'47 

121~ o.b 111" ~1Z~2. 
t]:R19 18K 2N44~A ISK ~( 

200t( 

IJlJC'fl 

~ Q5 
2N4+5A ~ 1111 RI4 

ISK >18K 

Q4-

&-
Roll 1148 

3/,1,( 2%1( 
~ 

Q'~ 2~445A 

C'2 > R23 e.1 o.~ 
:::;:'47 270 :::~ '01 21'14454 

UNLE~5 01~ERwISE 5PEC.IF'IEO. ALL ~ESISTORS ARE IN OHM5 '/2 w. 510 
~\..~ C.APACITOR5 ARE IN MICROFARADS 

2. 1E51 J~CK~ 5HO'NN DOiTED ARE e;:xTIORNAL 10THE BOARD. 

3. FOR COMPLE.TE IDENTIFICATION of COMPONEN1S I" DIFFERENT ASSY'S SEE TABLE.r 

[j~J8 
I 
I 
I 

I 

>R~I > 1136 :. R+I 1126 RZ!l R44-
3~OO 3'00 I 7500 1500 ZZOO 

ZfOOj 
i 

QI6 

Di~45 
2N44SA 

ell) 

X 
IN:",", ( ZOOI<' 

~cw \.2)) 

,.~ 
R30 

~ 
qle OR37 ' 271( 21'1 445A Ie 2~445A 2N44!iA 
~46A 2001( 

~33 (!Jew LSI( 

> \....!:::, 010 ~ 
v 

~ 
Rfe. ZJl44SA Rli 

R43 211( R34 18K. 

~ 18K 

QI3 

C~4 2;? 
IN';"~ ... \. J.J -

C4 e.G; CS R47 
::~'Ol ::;::: ·47 ::;::: '47 ~ 270 

TABLE r 
NOM OFF NOM ON ASSEMBLY PRODUCT SPEC RI R4 RII RZ5 RZ8 R30 

-5V .. sv 310006110 310083010 S.6t< Z7K 2.7K 5.6K Z1K 2.Tk' 

ov .. IOV 310441110 .310441410 12.1( 9.11< 6.BI< IV< 9.1K 6.81< 

Figure 6-8 

R3& 
2 zoo 

R'~ 
It.~ 

1140 
!at<. 

1It2~ 

+<?o 
L. 

REVER 
co.n 

5 

-5'1 

R 

!?!os 
3"1( 

:~ .. J" .... ' 
..1. N 

..J 

~f\lEII:5C 
IHPuT 

Buffer Delay and Interlock Unit, Schematic Diagram 
(31 00727 lOB) 

6-17 



+201/ F ~--------------------------+---~--------------------~------~------~--------------~--------------------~--------------, L 
SFm > 2200 

FORWARD 121 

INPUT B .AAAy 

-SV E 

GI<OUND .J 

"> 122 
>.390 0 

~ 
< R4 

QI 
2.N445A 

< 5(,00 

< 145 
S:3900 

< IZ.20 
? lOOK 
< 

• RIB 
"> lOOK 

Q7 

r-______ ~~~~·~·9-:-1~-----;--~~-;:2NA45A 
.?> Rl. 
? 27K 
< 

2~~45A -< > 121 
< :2TK. Q4 

tN44<' 

CRI ~) ... 
~9E> 

>1<.15 
"> 2:200 
< 

-< RZ3 

>- eTO 

S R41 
< Z70 
< 

<:> RIZ 
< 2200 .-------------------+-------; A 

R9 
?" 15K 

;> Q3 

~ 
<). RIO 

~ 18K 

3{,K 

R.24 
AA/\ v v 

Q6 
2N.L45A 

Q9 
:2N44~A 

FORWARD ACTUATOR 
CONTROl... 

\. UNLESS OTHERWISE SPECIFIED, ALL RESISTORS ARE IN OHMS YZW.5% 
ALL CAPACITORS ARE 11'1 MICROFARADS 

2. FOR COMPLETE IOENTlFIC"nort OF' COMPONENTS IN 01 f'F£R£.NT 

.... ssY's SEE. TAB!..£. I 

~ 
-5'1 R~-------------------+------.---------+-------~~------------------------~t_--------r_------_1~----~----~-----r----~v~AVvAvv---. ~ i 

REVERSE 
INPUT 

+20-1 

N 

L 

RZIj 
A y y 

"> R:2T 
> :27K 

'> R:2b :> 3900 

(1) 
1240 

QI3 0-------+----------0 
2N44~A 

18K '> 
R43 ~ QI'i G.14 "> 
18K :~ (?2N;A ~ < 

> 1<:30 > R42 "> 1<.39 > 271<. Qlb '> 18K > 18K 

~ ______ ~~:.~~:-~~~-----1--~~~-N-i445A 

,,>RJ4 

>~ 
?" 1233 S 15K 
"i 

~4~ 
.01 

QIZ 
2N446A 

1<.48 
ZZK ~ 

TA!)LE. I 

NO No OFr NOM ON ASSEMBLY PRODUCT SPEC RI 

OV 'foWV .31000GZIO 310083110 10K 

OV +81/ .310497010 310497110 6.81( 

ov ... SV .310498010 310498/10 4.7K 

> RZ9 ~ 1<44 < 12.3 .. 

R~ 

~--------------~------------r_-------JVVvAJV__4 
36K 

R41 < 1<.38 ~------------------+-----~ s 
REVERSE ACTUATOR 

CONTROL > .3900 ;:. lOOK > 100)< >- 2200 ~ Z200 

1 1 1 

< R4" 

>2200 

J 

Buffer 

"> R3Z 

r' 

Figure 
Interlock unit, 

(31 00720 

6-9 
Schematic Diagram 
lOB) 

R25 

10K 

6.8k' 

4.71< 

6-19 



SECTION VII 
ILLUSTRATED PARTS BREAKDD\NN 

7-1. INTRODUCTION. 

7-2. The following pages constitute an Illustrated Parts Breakdown 
for the SDSTM-407 Tape Transport. 

7-3. Parts are listed in order of disassembly sequence, except that 
this may be modified where sequence of disassembly cannot be main­
tained. In general, the Illustrated Parts Breakdown indicates the 
maximum permissible disassembly of parts in the field. Further dis­
assembly may require special tools and fixtures on reassembly, and 
should not be undertaken. 

7-4. An indention system is used in the DESCRIPTION column of the 
Illustrated Parts Breakdown to indicate parts relationship. An as­
'sembly beginning in column 1 will have its detail parts listed in 
column 2; a subassembly beginning in column 2 will have its detail 
parts listed in column 3; etc. 

7-5. To locate a part, determine the function and application of the 
part required. Turn to the List of Illustrations and locate the title 
of the figure where the part is most likely to be found. From the 
illustration, obtain the index number assigned to the part. Refer to 
the accompanying description for specific information regarding the 
part. 

7-6. Ip correspondence with Ampex or when ordering parts for the 
equipment, order by Ampex Part Number. Handling of the order may also 
be expedited by noting the serial number of the machine for which the 
part is ordered. 

7-1 



OOl74A 

Figur 
SDST e 7-1 M-407 • Tape T ran sport 

7-2 



FIG.S AMPEX INDEX 
NO. PART NO. 

7-1-

310263010 

1 310566510 

2 310261010 

3 310078710 

310263110 

4 477-027 

5 310091110 

6 501-003 

7 310091010 

8 310075510 

9 310264010 

310263210 

10 472-067 

11 506-023 

12 503-053 

13 310264110 

14 310264210 

15 310085610 

16 310229710 

17 310084410 

18 310052510 

19 310263310 

20 310441010 

21 310263410 

22 310263510 

DESCRI PTION 
1234561 

SDSTM-407 TAPE TRANSPORT 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE 0 N TH RU 

Tape Transport, SDSTM-407, IBM Compatible, 1 
1/2 in., 75/150 ips, 117 vac, 60 cps 

• Head and Cable Box Assembly (See Figure 7-2) 1 

• Knob Assembly, reel hold down, IBM Compatible 1 
(See Figure 7-3) 

· Fixed Reel Assembly (See Figure 7-3) 1 

• Cover Installation, thread lever 1 

Setscrew, headless, 2-56 NC-3A·by 3/16 in., 2 
hex soc, cup point, stl cad pIt 
(MS51017-2) 

Pin, radius rod 1 

Washer, #6 flat, brass cad pIt (Type AN960B) 2 

Pin, head cover 

Handle, head cover 

Cover, thread lever 

• bverlay Plate Installation 

Screw, machine, 6-32 NC-2A by 3/8 in., oval 
hd Phillips, brass nickel pIt 

Washer, #6, finishing, countersunk, brass 
nickel pIt (H. H. Smith #1115) 

Ring, backup, #6, nylon (Wesco Electronic 
#MW-15-6) 

Overlay Plate, reel side 

Overlay Plate, head side 

1 

1 

1 

1 

13 

13 

13 

1 

1 

• Switch Assembly, write enable (See Figure 7-4) 1 

• Motor Installation, vacuum unit (See Figure 7-5) 1 

• Drive Motor, pulley and Belt Installation 1 
(See Figure 7-6) 

Tape Transport.Assembly (See Figures 7-7 1 
thru 7-15) 

• Access Door Assembly (See Figure 7-16) 1 

• Transport Electronics Assembly, with Buffer 1 
Delay and Interlock (See Figures 7-17 
thru 7-19) 

Pushbutton Control Assembly (See Figure 7-20) 1 

• Spacer, control panel 2 

7-3 



Figure 7-2 
Read/W . t . ' rl e Head and C bl a e Box 

7-4 



6 310300810 

7 310202810 

8 310348810 

9 470-137 

10 502-009 

11 501-020 

12 310348910 

13 310301710 

310566310 

14 471-072 

15 502-003 

16 310612510 

17 310519210 

18 503-012 

19 302-054 

20 471-456 

21 502-003 

22 492-009 

23 310023110 

DESCRI PTION 
1234567 

READ/WRITE HEAD AND CABLE BOX 

Head and Cable Box Assembly (See Figure 7-1) 

Head Assembly, read/write, 7 channel 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE 0 N TH RU 

Ref 

1 

Screw, cap, 6-32 NC-3A by 7/8 in., hex soc, 2 
stl cad pIt (MS35457-11) 

Washer, #6 spring lock, sst, passivated 2 
(MS35338-79) 

Washer, #6 flat, sst, passivated (MS15795-306) 2 

· Guide Assembly, ceramic, inner edge 2 

Screw, machine, 4-40 NC-2A by 1/4 in., 
hd Phillips, sst, passivated 
(MS 35200-12) 

• cap, guide 

Spring, compression 

· Ring, guide 

flat 

Screw, cap, 6-32 NC-2A by 1-1/8 in., hex 
soc, stl cad pIt 

Washer, #6 spring lock, sst, passivated 
(MS 35338-78) 

Washer, flat, special, 0.015 in. thk, 
brass cad pIt 

1 

1 

1 

1 

1 

1 

1 

• Base, guide 1 

Guide, post 1 

. Head Cable and Box Assembly 1 

• Screw, machine, 6-32 NC-2A by 5/8 in., pan hd 4 
Phillips, stl cad p1t (MS35208-28) 

• Washer, #6 lock, stl cad pIt (MS 35338-41) 4 

• spacer, cable box 1 

•• Spacer, isolating, phenolic 1 

Washer, shoulder, fiber (Walsco #7856) 4 

Clamp, cable (Adel #760-14-2-10) 1 

Screw, machine, 6-32 NC-2A by 1-3/4 in., pan 2 
hd Phillips, brass cad pIt (MS35212-34) 

Washer, #6 spring lock, stl cad p1t (MS35338-41) 2 

· Nut, plain hex, 6-32 NC-2B, stl cad pIt 2 
(MS35649-62) 

Strap, head cable clamp 2 

7-5 



FIG.S AMPEX QTY. USE EFFECTIVE 
INDEX DESCRI PTION PER ON 

NO. PART NO. ASSY. CODE ON THRU I 2 3 4 5 6 7 

7-2-

24 310023010 • Clamp, head cable 1 

25 471-072 • Screw, machine, 6-32 NC-2A by 5/8 in., pan hd 2 
Phillips, stl cad plt (MS35208-28) 

26 502-003 · • Washer, #6 lock, stl cad plt (MS35338-41) 2 

27 492-009 • Nut, plain hex, 6-32 NC-2B, stl cad plt 2 
(MS35649-62) 

28 310566410 • Shield 1 

29 310566710 • Cable Assembly, read 1 

30 145-207 · · Connector, plug, male, 19 contact (Cannon 1 
#RSK-19-22C-3/4) 

31 146-173 · Connector, receptacle, female, 26 contact 1 
(Winchester #MRE-26S-J-30) 

32 262-006 · • Bushing, telescoping (AN3420-12) 2 

33 310566610 • Cable Assembly, write 1 

34 144-050 · • Connector, plug, female, 19 contact 1 
(cannon #SK-19-21C-3/4) 

35 146-173 · · Connector, receptacle, female, 26 contact 1 
(Winchester #MRE-26S-J-30) 

36 310612810 • Box, head cable 1 

7-6 



00197 

Reel Hold Figure 7-3. 
Down Knob and Fixed R eel 

7-7 



FIG.8 AMPEX INDEX 
NO. PART NO. 

7-3-

310261010 

1 3101479Jj> 

2 423-045 

3 310034510 

4 310090010 -
5 470-093 

6 502-011 

7 501-017 

8 310034110 

9 310034610 

10 310034010 

11 403-024 

12 310034410 

13 310078710 

14 310079210 

15 432-043 

16 471-093 

17 502-005 

18 402-011 

7-8 

DESCRI PTION 
1234567 

REEL HOLD DOWN KNOB AND FIXED REEL 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE ON THRU 

Knob Assembly, reel hold down, IBM Compatible Re~ 

(See Figure 7-1) 

Knob, hold down 1 

• Bearing, thrust (Boston Bronze #602) 1 

Cover, latch, hold down knob 1 

Ring, hold down knob 1 

• Screw, cap, 10-32 NF-3A by 1 in., hex soc, 
sst, passivated 

3 

· Washer, #10 spring lock, sst (MS35338-81) 3 

• Washer, #10 flat, sst, passivated (MS15795-308) 3 

Hub, hold down knob 1 

Spacer 1 

Pad, turntable 1 

• Pin, drive, 1/4 in. dia by 1/2 in. 19, sst 1 
(Driv-Lok Pin Co Type E) 

Spacer 1 

Fixed Reel Assembly (See Figure 7-1) 'Ref 

Cap, hub, fixed reel 1 

• a-Ring, neoprene (MS29513-139) 1 

Screw, machine, 10-32 NF-2A by 1 in., pan hd 3 
Phillips, stl cad plt (MS35209-59) 

• Washer, #10 spring lock, stl cad p1t 3 
(MS35338-43) 

• Pin, dowel, 0.125 in. dia by 1/2 in. 19 
(Anti-corrosive Metal Products) 

1 



00177 

e 7-4. Figur . tch 
. Enable SW~ Wr~te 

7-9 



7-10 

FIG.S 
INDEX 

NO. 

AMPEX 
PART NO. 

7-4-

310085610 

1 471-803 

2 502-001 

3 310262610 

4 501-007 

5 493-013 

6 120-083 

7 492-059 

8 502-093 

9 501-007 

10 310046010 

11 310046110 

12 492-009 

13 477-065 

14 400-012 

15 501-026 

16 501-061 

17 501-008 

18 401-005 

19 310045910 

20 470-018 

21 502-014 

22 310045810 

23 310036010 

DESCR I PTION 
1234567 

WRITE ENABLE SWITCH 

Switch Assembly, write enable (See Figure 7-1) 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE 0 N TH RU 

Ref 

• Screw, machine, 2-56 by 1 in., slotted binder 2 
hd, stl cad pIt 

• Washer, #2 spring lock, stl cad pIt (MS35338-39) 2 

• Strip, locking 1 

• Washer, #2 flat, stl cad plt (MS15795-202) 2 

• Nut, self-locking hex, 2-56 NC-3B, stl cad plt 2 
w/nylon insert (Esna Type NM-26) 

Switch, w/rol1er actuator, spdt (Unimax #USMW) 3 

• Nut, plain hex, 3-48 NC-2B, stl cad pIt 2 

• Washer, #3 lock, external tooth, stl cad plt 2 
(Shakeproof #1103) 

• Washer, #2 flat, stl cad plt (MS15795-202) 2 

• Pin, solenoid 1 

• Solenoid, rotary 1 

• Nut, plain hex, 6-32 NC-2B, stl cad plt 1 
(MS35649-62) 

• setscrew, headless, 6-32 NC-3A by ~ in., hex 1 
soc, flat point, stl cad pIt (AN565A6HB) 

• Pin, clevis, pan hd, stl cad plt (MS20392-1-31) 1 

• Washer, #4 flat, 0.003 in. thk, brass, unplated AIR 

• Washer, #4 flat, 0.017 in. thk, brass, white AIR 
nickel pIt 

• Washer, #4 flat, stl cacl plt (MS15795-204) 1 

• Pin, cotter, 1/16 in. dia by ~ in. Ig, stl 1 
cad plt 

• Arm, actuator 1 

• Screw, cap, 6-32.NC-3A by 3/8 in., hex soc, 
stl cad pIt (MS35457-7) 

• Washer, #6 lock, external tooth, stl cad pIt 
(MS35335-30) 

• Bracket, actuator 

• Fanning Strip 

2 

2 

1 

1 



00178 

Figure 7-5. 
Vacuum Unit Motor 

7-11 



FIG.S AMPEX INDEX 
NO. PART NO. 

7-5-

310229710 

1 310153310 

2 471-087 

3 502-005 

4 501-011 

5 171-016 

6 611-595 

7 169-019 

8 169-987 

310076710 

9 169-019 

10 592-030 

650-154 

11 310236610 

12 310074710 

13 269-116 

7-12 

DESCRI PTION 
1234567 

VACUUM UNIT MOTOR 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE 0 N TH RU 

Motor Installation, vacuum unit, 117 vac (See Ref 
Figure 7-1) 

Filter, vacuum blower 1 

• Screw, machine, 10-32 NF-2A by 3/8 in., pan hd 2 
Phillips, st1 cad pIt (MS35209-53) 

• Washer, #10 spring lock, st1 cad pIt 2 
(MS35338-43) 

• Washer, #10 flat, st1 cad pIt (MS15795-208) 1 

• Connector, solderless, ring tongue, #10 stud 1 
(AMP #34170) 

• wire, stranded, insulated, #16 (MIL-W-16878) A/R 

• Connector, contact pin, brass (AMP #42641-1) 1 

• Connector, chassis plug, 3 way (AMP #480177-1) 1 

• Motor Assembly, vacuum unit, 117 vac 1 

• Connector, contact pin, brass (AMP #42641-1) 2 

• • Motor, vacuum unit (Lamb Electric #IS-14894) 1 

• •• Brush, contact (Lamb Electric #33185) 2 

• Ring, seal 1 

• Housing Assembly, vacuum motor 1 

• • Gasket, foam rubber, 1/2 in. by 3/4 in. by 1 
19 in. (Bracamonte) 



00179 

capstan D ' Figure 7-6 
rlve M t · o or, Pulle 

~I ' ' 0 
o 

0" 0 

" , 0
0 

y and Belt 

7-13 



7-14 

FIG.S 
INDEX 

NO. 

7-6-

AMPEX 
PART NO. 

310084410 

1 081-006 

2 477-048 

3 310024110 

4 4:0-048 

5 502-006 

310012410 

6 492-017 

7 502-005 

8 290-019 

9 036-007 

10 470-103 

11 502-005 

310043410 

12 310036010 

13 310063610 

14 310043510 

DESCRI PTION 
1234567 

CAPSTAN DRIVE MOTOR, PULLEY AND BELT 

Drive Motor, Pulley and Belt Installation, 117 
vac, 60 cps, 75/150 ips (see Figure 7-1) 

• Belt, endless, nylon, 1/2 in. w by 43-3/8 in. Ig 
(Tilton #S5-TW Light) 

Setscrew, headless, 10-32 NF-3A by 5/16 in., 
hex soc, cup point, stl cad plt 
(MS51018-50) 

QTY. USE EFFECTIVE 
PER 0 N I------.r--o---f 
ASSY. CODE 0 N TH RU 

Ref 

1 

2 

• Pulley, capstan motor 1 

• Screw, cap, 1/4-20 UNC-3A by 7/8 in., hex soc, 3 
stl cad pIt (MS35457-36) 

• Washer, 1/4 spring lock, stl cad plt (MS35338-4~ 3 

• Drive Motor Assembly, capstan, 117 vac, 60 cps 1 

• • Nut, plain hex, 10-32 NF-2B, sst, passivated 2 
(MS35650-104) 

Washer, #10 spring lock, stl cad plt 
(MS35338-43) 

2 

Bracket, capacitor, spade lug type 2 
(MIL-C-25:CP07SB5) 

Capacitor, paper, rectangular, 6 uf, 600 volt 1 
(General Electric #23F352) 

Screw, cap, 10-24 NC-3A by 5/8 in., 
stl cad pIt (MS35457-24) 

Washer, #10 spring lock, stl cad plt 
(MS35338-43) 

• • Drive Motor, capstan 

Fanning Strip, 5 terminal 

• Drive Motor, 117 vac 

• • Bracket, capstan motor 

hex soc, 4 

4 

1 

1 

1 

1 



F' 
capstan ' 19ure 7-7. 

Drlve Pull eys and Idl er Arm 

7-15 



FIG.8 AMPEX INDEX PART NO. NO. 

7-7-

310052510 

310008510 

1 430-086 

2 421-001 

3 430-085 

4 310034710 

5 310034810 

6 310021810 

7 493-012 

310008210 

8 431-006 

9 310033910 

10 310033810 

11 310033710 

12 501-045 

13 501-052 

14 501-059 

15 310017410 

16 471-088 

17 502-005 

18 310019710 

19 310088310 

20 477-049 

21 310016710 

7-16 

DESCRIPTION 
1234567 

CAPSTAN DRIVE PULLEYS AND IDLER ARM 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE ON THRU 

Tape Transport Assembly (See Figure 7-1) Ref 

• Roller Assembly, drive belt 1 

• Ring, retaining, external, stl cad pIt 1 
(Truarc #5100-37-S-MD) 

• • Bearing, ball, double shield (Fafnir #S3KDD) 2 

• • Ring, retaining, internal, stl cad pIt 1 
(Truarc #N5000-87-S-MD) 

Roller, drive belt 1 

• • Shaft, drive belt 1 

• Spring, belt idler 1 

• Nut, self-locking, hex, ~-20 NC-3B, stl cad 1 
pIt w/nylon insert (Esna Type NM) 

• Arm Assembly, belt idler 1 

Retainer, hairpin, external (Connor #7802) 1 

• Washer, thrust A/R 

Pulley, belt idler 1 

• • Arm, belt idler 1 

• Washer, shim, flat, brass, 0.005 in. thk A/R 

• Washer, shim, flat, brass, 0.003 in. thk A/R 

• Washer, shim, flat, brass, 0.010 in. thk A/R 

• Stud, shouldered 1 

• Screw, machine, 10-32 NF-3A by 7/16 in., pan 2 
hd Phillips, stl cad pIt (MS35209-54) 

• Washer, #10 spring lock, stl cad pIt (MS35338-43 2 

• Bracket, angle, belt tension 1 

• Bracket, harness 1 

• Setscrew, headless, 10-32 NF-3A by 3/8 in., hex 4 
soc, cup point, stl cad pIt (MS51018-51) 

• Pulley, capstan drive 2 



Figure 7 
Vacu -8. um Chamber 

7-17 



7-18 

FIG.S 
INDEX 

NO. 

7-8-

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

AMPEX 
PART NO. 

310052510 

471-092 

502-005 

501-011 

310216710 

400-017 

501-019 

401-004 

310075310 

304020340 

310215110 

406-029 

310208510 

471-469 

501-008 

501-057 

501-019 

310036610 

310036710 

502-013 

496-004 

310037910 

420-002 

470-013 

470-011 

DESCRI PTiON 
1234567 

VACUUM CHAMBER 

Tape Transport Assembly (See Figure 7-1) 

• Screw, machine, 10-32 NF-2A by 7/8 in., pan 
hd Phillips, stl cad pIt (MS35209-58) 

• Washer, #10 spring lock, stl cad pIt 
(MS35338-43) 

• Washer, #10 flat, stl cad pIt (MS15795-208) 

• Vacuum Chamber Assembly 

Pin, 'clevis, pan hd, stl cad pIt 
(MS20392-2-15) 

Washer, #10 flat, stl cad pIt (AN960-10L) 

Pin, cotter, extended prong, mitre end, 
1/16 in. dia by 3/8 in. Ig 

Link, thread lever 

Pin, dowel 

• • Thread Lever Assembly 

Rollpin, sst (Esna #79-028-125-0500) 

• Support, thread lever 

Screw, machine, 4-40 NC-2A by 1-~ in., pan 
hd Phillips, stl cad pIt 

• Washer, #4 flat, stl cad pIt (MS15795-204) 

Washer, flat, shim, 0.010 in. thk, brass 
(Tilley) 

• • Washer, #10 flat, stl cad pIt (AN960-10L) 

• • Bushing, support 

Spring, latch, thread lever 

Washer, #4 lock, external tooth, stl cad 
pIt (MS35335-20) 

• • Nut, keps, 4-40 NC-2B, external washer, stl 
cad pIt (Shakeproof) 

Latch, thread lever 

Bearing, ball, sst, 0.187 in. dia 

Screw, cap, 4-40 NC-3A by 5/8 in., hex soc, 
stl cad pIt (MS35457-4) 

Screw, cap, 4-40 NC-3A by 7/16 in., hex soc, 
stl cad pIt 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE 0 N TH RU 

Ref 

3 

3 

3 

1 

1 

2 

1 

1 

1 

1 

1 

1 

1 

2 

A/R 

1 

1 

1 

1 

1 

1 

1 

1 

1 



FIG.S 
INDEX 

NO. 

AMPEX 
PART NO. 

7-8-

23 502-002 

24 495-017 

( -25- 310075210 
.... .,..../ 

26 471-060 

27 310076110 

28 477-131 

29 310075910 

30 310075810 

310074010 

31 310075710 

32 310076010 

33 471-063 

34 471-060 

35 502-013 

36 310074410 

37 310074510 

38 310192110 

39 310074210 

40 310217110 

41 470-189 

42 310262710 

43 310262810 

44 470-002 

45 310074110 

46 495-010 

DESCRI PTION 
1234567 

Washer, #4 spring lock, st1 cad p1t 
(MS35338-40) 

Insert, sst (Heli-Coil #1185-04CNX.224) 

Hinge, thread lever 

• • Screw, machine, 4-40 NC-2A by 1/4 in., pan hd 
Phillips, st1 cad p1t (MS35208-12) 

• • Strip, locking 

Setscrew, headless, 2-56 NC-3A by 1/8 in., 
hex soc, cup point, st1 cad p1t 
(MS51017-1) 

• Pin, hinge 

• Block, hinge 

• • Door Assembly, vacuum chamber 

• • Hinge, vacuum chamber door 

Door, vacuum chamber 

Screw, machine, 4-40 NC-2A by 7/16 in., pan 
hd Phillips, st1 cad p1t (MS35208-15) 

Screw, machine, 4-40 NC-2A by 1/4 in., pan hd 
Phillips, st1 cad (MS35208-12) 

Washer, #4 lock, external tooth, st1 cad p1t 
(MS35335-20) 

• • Guard, upper, vacuum chamber 

• • Guard, lower, vacuum chamber 

• • Spring, door retainer 

Pin, tape guide 

• Pin, guide 

Screw, cap, 2-56 NC-3A by 7/16 
soc, sst 

• Cap, tape guide 

• Tape Guide 

in. , hex 

• • Screw, cap, 2-56 NC-3A by 3/16 in., hex 
soc, st1 cad pIt 

Vacuum Chamber 

• Insert, sst (He1i-Coi1 #1191-3CNX.285) 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE ON THRU 

2 

2 

1 

2 

1 

1 

1 

1 

1 

1 

1 

2 

2 

4 

1 

1 

2 

4 

2 

2 

2 

2 

9 

1 

3 

7-19 



7-20 

FIG.S 
INDEX 

NO. 

7-8-

AMPEX 
PART NO. 

47 310216910 

48 471-065 

49 502-002 

50 470-027 

51 502-004 

52 310073710 

DESCR I PTION 
1234567 

• • Base, vacuum chamber 

• Screw, machine, 4-40 NC-2A by 5/8 in., pan hd 
Phillips, stl cad plt (MS35208-17) 

• Washer, #4 spring lock, stl cad plt 
(MS35338-40) 

• Screw, cap, 8-32 NC-3A by 3/8 in., hex soc, 
stl cad plt (MS35457-14) 

• Washer, #8 spring lock, stl cad plt 
(MS35338-42) 

• stop, head cover 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE 0 N TH RU 

1 

1 

1 

1 

1 

1 



7-9. h s Figure d Switc e 
1 Motors an Ree 

7-21 



7-22 

FIG.8 
INDEX 

NO. 

7-9-

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

AMPEX 
PART NO. 

310052510 

470-134 

502-066 

501-022 

310021210 

310021310 

310021410 

310021510 

310019610 

471-069 

502-009 

501-009 

302-037 

310009110 

310035810 

171-063 

310035710 

471-090 

502-005 

310081610 

310081710 

310081810 

471-078 

502-004 

501-010 

310086810 

310086710 

471-078 

502-004 

DESCRI PTION 
1234561 

REEL MOTORS AND SWITCHES 

Tape Transport Assembly (See Figure 7-1) 

• Screw, cap, 5/16-24 NF-2A by 1 in., hex soc, 
st1 cad pIt (MS35458-35) 

• Washer, 5/16 spring lock, sst, passivated 
(MS35338-83) 

• Washer, 5/16 flat, st1 cad pIt (AN960-516L) 

• Shim, brass, 0.0015 in. thk 

• Shim, brass, 0.003 in. thk 

• Shim, brass, 0.005 in. thk 

• Shim, brass, 0.010 in. thk 

• Shim, turntable 

• Screw, machine, 6-32 NC-2A by 3/8 in., pan hd 
Phillips, st1 cad pIt (MS35208-25) 

• Washer, #6 spring lock, sst (MS35338-79) 

• Washer, #6 flat, st1 cad pIt (MS15795-206) 

• Clamp, cable, plastic, 5/16 in. ID (Commercial 
Plastics #742-5) 

• Reel Motor Assembly 

• ~ Fanning Strip 

• • Connector, solderless (Burndy #YAE18-Z1) 

Reel Motor 

• Screw, machine, 10-32 NF-2A by 5/8 in., pan hd 
Phillips, stl cad plt (MS35209-56) 

QTY. USE EFFECTIVE 
PER 0 N 1--___....----1 
ASSY. CODE 0 N TH RU 

Ref 

8 

8 

8 

A/R 

A/R 

A/R 

A/R 

2 

2 

2 

2 

2 

2 

1 

1 

1 

2 

• Washer, #10 spring lock, st1 cad pI t (MS35338-43) 2 

• Bracket, blower 1 

• Tube, blower 1 

• Standoff, blower 2 

• Screw, machine, 8-32 NC-2A by 3/8 in., pan hd 2 
Phillips, st1 cad pIt (MS35208-40) 

• Washer, #8 spring lock, st1 cad pIt (MS35338-42) 2 

• Washer, #8 flat, st1 cad pIt (MS15795-207) 2 

• Cover, servo box, upper 1 

• Cover, servo box, lower 1 

• Screw, machine, 8-32 NC-2A by 3/8 in., pan hd 6 
Phillips, st1 cad pIt (MS35208-40) 

• Washer, #8 spring lock, st1 cad pIt (MS35338-42) 6 



FIG.S AMPEX 
INDEX PART NO. NO. 

7-9-

28 501-010 

29 310076310 

30 310076210 

31 471-448 

32 501-009 

33 502-014 

34 492-009 

35 120-062 

36 470-104 

37 502-004 

38 310016510 

39 310017510 

40 471-468 

41 502-002 

42 501-008 

43 120-062 

44 470-030 

45 502-004 

46 501-010 

47 310021110 

310011010 

48 471-591 

49 501-008 

50 502-002 

51 492-008 

52 120-062 

53 310040210 

DESCRI PTION 
1234567 

QTY. USE EFFECTIVE 
PER 0 N Io-~..-----t 
ASSY. CODE 0 N TH RU 

• Washer, #8 flat, stl cad pIt (MS15795-207) 6 

• Servo Control Assembly, upper (See Figure 7-10) 1 

• Servo Control Assembly, lower (See Figure 7-11) 1 

• Screw, machine, 6-32 NC-2A by l-~ in., pan hd 4 
Phillips, stl cad pIt (MS35208-32) 

• Washer, #6 flat, stl cad pIt (MS15795-206) 4 

• Washer, #6 lock, external tooth, stl cad pIt 4 
(MS35335-30) 

• Nut, plain hex, 6-32 NC-2B, stl cad plt 4 
(MS35649-62) 

• Switch, senSitive, spdt (S2,S3) 2 
(Unimax #2HBT215-1) 

• Screw, cap, 8-32 NC-3A by l-~ in., hex soc, 2 
stl cad pIt (MS35457-20) 

• Washer, #8 spring lock, stl cad pIt (MS35338-42) 4 

• Standoff, servo control 4 

• Stud, extension 2 

• Screw, machine, 4-40 NC-2A by 7/8 in., pan hd 2 
Phillips, stl cad pIt (MS35208-19) 

• Washer, #4 spring lock, stl cad pIt (MS35338-40) 2 

• Washer, #4 flat, stl cad plt (MS15795-204) 2 

• Switch, sensitive, spdt (Sl) (Unimax #2HBT215-1) 1 

• Screw, cap, 8-32 NC-3A by 5/8 in., hex soc, 2 
stl cad plt (MS35457-16) 

• Washer, #8 spring lock, stl cad plt (MS35338-42) 2 

• Washer, #8 flat, stl cad plt (MS15795-207) 2 

• pad, spacer 1 

• Bracket Assembly, thread lever switch 1 

Screw, machine, 4-40 NC-2A by 1 in., binder 
hd slotted, brass, white nickel plt 

Washer, #4 flat, stl cad pIt (MS15795-204) 

Washer, #4 spring lock, stl cad plt 
(MS35338-40) 

Nut, plain hex, 4-40 NC-2B. stl cad pIt 
(MS 35649-42) 

Switch, sensitive, spdt (S20) (Unimax 
#2HBT215-1) 

Bracket, angle 

2 

2 

2 

2 

1 

1 

7-23 



7-24 

FIG.S 
INDEX 

NO. 

AMPEX 
PART NO. 

7-9-

*54 471-082 

*55 310021710 

*56 310021610 

*57 501-010 

*58 493-007 

*59 310009510 

60 310C24910 

DESCR I PTION 
1234567 

• Screw, machine, 8-32 NC-2A by 3/4 in., pan hd 
Phillips, stl cad pIt (MS35208-44) 

• Washer. hinge stop cap 

• Washer, hinge stop 

• Washer, #8 flat, stl cad pIt (MS15795-207) 

• Nut, self-locking, hex, 8-32 NC-3B, stl cad 
pIt w/nylon insert (Esna Type NM) 

• Arm Assembly, stop 

• Identification Plate 

* Pa ked and shiPled separately. 

QTY. USE EFFECTIVE 
PER 0 N t----.,r-----i 
ASSY. CODE 0 N TH RU 

2 

2 

2 

4 

2 

2 

1 



~"18 • CJ 0 
.' 0 o 0 .. 

OOl82A 

. ure 7-10. 
Flg control Upper Servo 

7-25 



7-26 

oESCRI PTION 
1234567 

UPPER SERVO CONTROL 

QTY. USE EFFECTIVE 
PER ON 
ASS'(. CODE 0 N TH RU 

Servo Control Assembly, upper (See Figure 7-9) Ref 

Clamp, tube, sst (Top Hat #2T) 1 

• Relay, mercury wetted contact, spdt (K12) 1 
(C.P. Clare #HG-I013) 

• Post, tube clamp, sst, w/mounting hardware 1 
(Top Hat #32) 

• Screw, machine, 4-40 NC-2A by 5/16 in., pan hd 2 
Phillips, stl cad pIt (MS35208-13) 

• Nut, keps, 4-40 NC-2B, external washer, stl cad 2 
pIt (Shakeproof) 

Socket Assembly, relay, upper box 1 

• Screw, machine, 6-32 NC-2A by 3/8 in., pan hd 2 
Phillips, stl·cad pIt (MS35208-25) 

• Washer, #6 lock, internal tooth, stl cad pIt 2 
(MS35333-37) 

Dashpot Assembly, stud mounted 1 

Bracket, dashpot, upper 1 

Diode Assembly, IN2069 (CR16, CR18). 2 

Diode Assembly, transient suppressor (CR26) 1 

Capacitor Assembly, 0.1 uf, 500 volt (CIO) 1 

• Screw,· machine, 6-32 NC-2A by 1/2 in., pan hd 8 
Phillips, stl cad pIt (MS35208-27) 

Nut, keps, 6-32 NC-2B, external washer, stl 8 
cad pIt (Shakeproof) . 

Terminal strip, barrier, phenolic (TS5, TS6) 2 
(Jones #10-140 w/marker strip) 

Screw, machine, 4-40 NC-2A by 5/16 in., pan hd 2 
Phillips, stl cad pIt (MS35208-13) 

• Nut, keps, 4-40 NC-2B, external washer, stl 2 
cad pIt (Shakeproof) 

Resistor Assembly, 300 ohm, 25w, 3% (R12) 1 

Screw, machine, 4-40 NC-2A by 5/16 in., pan 1 
hd Phillips, stl cad pIt (MS35208-13) 

• Washer, #4 spring lock, stl cad pIt (MS35338-40) 1 

• Washer, #4 flat, stl cad pIt (MS15795-204) 2 

• Terminal Lug, insulated (Lerco #6122) 1 

• Seal, neoprene (Rubbercraft #73) 1 

• Box Assembly, servo control upper 1 



OOlB3A 

Figure 7-11. 
Lower Servo Control 

7-,27 



FIG.S AMPEX INDEX PART NO. NO. 

7-11-

310076210 

1 300-021 

2 020-072 

3 300-020 

4 471-061 

5 496-004 

6 310082010 

7 471-069 

8 502-025 

9 310262910 

10 310262510 

11 310082210 

12 310258910 

13 310082310 

14 310084310 

15 611-057 

16 301711230 

17 471-071 

18 496-005 

19 180-031 

20 471-061 

21 496-004 

22 310082410 

23 310082710 

24 471-061 

25 502-002 

7-28 

DESCRI PTION 
1234567 

LOWER SERVO CONTROL 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE 0 N TH RU 

Servo Control Assembly, lower (See Figure 7-9) Ref 

• Clamp, tube, sst (Top Hat #2T) 1 

• Relay, mercury wetted contact, spdt (K13) 1 
(C.P. Clare #HG-I013) 

• Post, tube clamp, sst, w/mounting hardware 1 
(Top Hat #32) 

• Screw, machine, 4-40 NC-2A by 5/16 in., pan hd 2 
Phillips, stl cad pIt (MS35208-13) 

• Nut, keps, 4-40 NC-2B, external washer, stl 2 
cad pIt (Shakeproof) 

• Socket Assembly, relay, lower box 1 

• Screw, machine, 6-32 NC-2A by 3/8 in., pan hd 2 
Phillips, stl cad pIt (MS35208-25) 

• Washer, #6 lock, internal tooth, stl cad pIt 2 
(MS35333-37) 

• Dashpot Assembly, stud mounted 1 

• Bracket, dashpot, lower 1 

• Diode Assembly, IN2069 (CR15,CR17,CR21) 3 

• Diode Assembly, transient suppressor (CR27) 1 

• Capacitor Assembly, 0.1 uf, 500 volt (Cll) 1 

• Capacitor Assembly, 100 uf, 50 volt (CIS) 1 

• Wire, stranded, insulated, MIL-W-16878 Type C, 1 
22GA, 12 in. Ig 

• Lug, forked tongue 2 

• Screw, machine, 6-32 NC-2A by 1/2 in., pan hd 8 
Phillips, stl cad pIt (MS35208-27) 

• Nut, keps, 6-32 NC-2B, external washer, stl cad 8 
pIt (Shakeproof) 

• Terminal strip, barrier, phenolic (TS7, TS8) 2 
(Jones #10-140 w/marker strip) 

• Screw, machine, 4-40 NC-2A by 5/16 in., pan hd 4 
Phillips, stl cad pIt (MS35208-13) 

• Nut, keps, 4-40 NC-2B, external washer, stl 4 
cad pIt (shakeproof) 

Resistor Assembly, 35 ohm, 25w, 3% (R19) 1 

Resistor Assembly, 300 ohm, 25w, 3% (Rll) 1 

• Screw, machine, 4-40 NC-2A by 5/16 in., pan hd 1 
Phillips, stl cad pIt (MS35208-13) 

• Washer, #4 spring lock, stl cad pIt (MS35338-40) 1 



FIG.S AMPEX QTY. USE EFFECTIVE 
INDEX PART NO. 

DESCRI PTiON PER ON 
THRU NO. I 2 3 4 5 6 7 ASSY. CODE ON 

7-11-

26 501-008 • Washer, #4 flat, stl cad plt (MS15795-204) 2 

27 173-068 • Terminal Lug, insulated (Lerco #6122) 1 

28 269-008 • Seal, neoprene (Rubbercraft #73) 1 

29 310086210 • Box Assembly, servo control lower 1 

7-29 



000478 

Figure 7-12. 
Reel Brakes and Solenoid 

7-30 



FIG.S AMPEX 
INDEX 

NO. PART NO. 

7-12-

310052510 

1 310021810 

2 430-076 

3 501-124 

4 406-026 

5 310018710 

6 310089410 

7 304714260 

8 501-055 

9 501-058 

10 310016610 

11 310089210 

12 492-011 

13 501-011 

14 310016010 

15 471-082 

16 502-004 

17 501-010 

18 310085210 

DESCRI PTION 
1234567 

REEL BRAKES AND SOLENOID 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE 0 N TH RU 

Tape Transport Assembly (See Figure 7-1) Ref 

• Spring, reel brake 2 

• Ring, retaining, external, flat, 1/8 in., 2 
beryllium copper (Truarc #5100-12-C) 

• Washer, flat, 0.126 in. ID, 0.315 in. OD, 0.016 2 
in. thk (Bearing Engineering, Bellville 
#BS-8-3.2-0.4) 

• Pin, roll, sst (Esna #79-022-094-500) 2 

• Link, solenoid 2 

• Standoff, reel brake 2 

• Screw, shoulder, socket head cap 2 

• Washer, shim, flat, 0.005 in. thk, brass AIR 
unp1ated 

• Washer, shim, flat, 0.010 in. thk, brass (Tilley AIR 

• Washer, flat 2 

• Shoe Assembly, reel brake 2 

• Nut, plain hex, 10-32 NF-2B, st1 cad p1t 4 
(MS35650-102) 

• Washer, #10 flat, st1 cad p1t (MS15795-208) AIR 

• Bolt, spade 2 

• Screw, machine, 8-32 NC-2A by 3/4 in., pan hd 4 
Phillips, st1 cad p1t (MS35208-44) 

• Washer, #8 spring lock, st1 cad plt 4 
(MS35338-42) 

• Washer, #8 flat, st1 cad p1t (MS15795-207) 4 

• Solenoid and Cable Assembly, DC 2 

7-31 



7-32 

Figure 7-13. 
Tension Arms 



FIG.a AMPEX INDEX 
NO. PART NO. 

7-13-

310052510 

1 310209010 

2 310020110 

3 310208710 

4 310208810 

5 310209110 

6 304717310 

7 501-011 

8 501-058 

9 310016810 

10 310018010 

11 492-011 

12 310016010 

13 470-064 

14 493-026 

310080410 

15 310019910 

16 310074910 

17 470-042 

18 310018510 

19 310016210 

20 310016110 

310009410 

21 310036210 

22 310036310 

23 492-011 

24 310016010 

25 471-347 

26 310008610 

I 

DESCRI PTION 
1234567 

TENSION ARMS 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE 0 N TH RU 

Tape Transport Assembly (See Figure 7-1) Ref 

• Spring, buffer arm cable 2 

• Spring, extension, helical 2 

• Cable Assembly, long 2 

• Cable Assembly, short 2 

• Shackle, thread latch 1 

• Screw, shoulder, socket head cap 2 

• Washer, #10 flat, stl cad plt (MS15795-208) 2 

• Washer, shim, flat, 0.010 in. thk, brass 2 
(Tilley) 

• Roller, cable 2 

• Spring, tape tensioning 2 

• Nut, plain hex, 10-32 NF-2B, stl cad plt 8 
(MS35650-102) 

• Bolt, spade 4 

• Screw, cap, 4-40 NC-3A by 5/8 in., hex soc, 2 
sst, passivated 

• Nut, self-locking, hex, 4-40 NC-2B, brass cad 2 
plt (Esna #92-1660-40) 

• Tape Guide Assembly 2 

• • Roller, tape guide 3 

• • Support, tape guide 1 

• Screw, cap, 10-32 NF-3A by 1 in., hex soc, stl 2 
cad plt (MS35458-15) 

• Washer, flat 2 

• Wedge, expansion 2 

• wedge, expansion 2 

• Tension Arm Assembly 2 

• • Plug, tension arm 1 

• • Tension Arm 1 

• Nut, plain hex, 10-32 NF-2B, stl cad plt 2 
(MS35650-102) 

• Bolt, spade 2 

• Screw, machine, 8-32 NC-2A by ~ in., 820 flat 6 
hd Phillips, stl cad plt' (MS35192-42) 

• Mounting Assembly, tension arm 2 

7-33 



FIG.S AMPEX INDEX 
PART NO. NO. 

7-13-

27 430-085 

28 310034910 

29 352-007 

30 421-001 

31 430-014 

32 501-032 

33 406-031 

34 470-008 

35 501-008 

36 503-035 

310035010 

37 423-024 

38 310061510 

39 310035110 

40 310035210 

41 470-039 

42 502-005 

43 470':"045 

44 502-006 

45 310020810 

46 310019810 

47 310088210 

48 310017110 

7-34 

DESCRI PTION 
1234567 

Ring, retaining, internal 
(Truarc #N5000-87-S-MD) 

Washer, flat, retaining 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE ON THRU 

2 

1 

• • Washer, spring, ball bearing (Wallace Barnes 1 
#R6) 

• • Bearing, ball, double shield (Fafnir #S3KDD) 2 

• • Ring, retaining, external (Truarc 1 
#5100-50-S-ZD) 

• • Washer, flat, ~ in., stl cad pIt (AN960-816L) 1 

Pin, roll, sst (Esna #79-028-125-0750) 1 

• • Screw, cap, 4-40 NC-3A by ~ in., hex soc, 2 
stl cad pIt (MS35457-1) 

• • Washer, #4 flat, stl cad pIt (MS15795-204) 2 

• • Washer, flat, fiber (Walsco #7836) 2 

• • Pulley Assembly 1 

• Bearing, plain sleeve, bronze (Boston 
Bronze #B-810-5) 

• pulley, uncrowned 

• • Shaft, tension arm 

• • Bracket, tension arm 

1 

1 

1 

1 

Screw, cap, 10-32 NF-3A by 5/8 in., hex soc, 2 
stl cad pIt (MS35458-12) 

• Washer, #10 spring lock, stl cad pIt 
(MS35338-43) 

2 

• Screw, cap, ~-20 UNC-3A by ~ in., hex soc, stl 2 
cad pIt (MS35457-33) 

• Washer, ~ spring lock, stl cad pIt (MS35338-44) 2 

• Bracket, angle 2 

• Bracket, angle 1 

• Bracket, cable clamp 1 

• Pad, rubber 4 



QOl84A 

Ser Figur vo Cont e 7-14 act and T • ransport Cables 

7-35 



FIG.S AMPEX INDEX 
NO. PART NO. 

7-14-

310052510 

1 310044110 

2 471-062 

3 501-008 

4 496-004 

5 302-058 

6 302-041 

7 310259310 

8 310259210 

9 471-078 

10 471-080 

11 502-004 

12 501-010 

13 492-010 

14 302-007 

15 302-037 

16 302-036 

17 302-049 

18 302-029 

19 470-045 

20 502-006 

21 471-063 

22 502-002 

23 492-008 

24 310087810 

25 301451870 

26 310064010 

7-36 

DESCRI PTION 
1234567 

SERVO CONTACT AND TRANSPORT CABLES 

Tape Transport Assembly (see Figure 7-1) 

• Spring, contact centering 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE 0 N TH RU 

Ref 

2 

• Screw, machine, 4-40 NC-2A by 3/8 in. pan hd 2 
Phillips, stl cad pIt (MS35208-14) 

• Washer, #4 flat, stl cad pIt (MS15795-204) 2 

• Nut, keps, 4-40 NC-2B, stl cad pIt (Shakeproof) 2 

Clamp, cable, plastic, 1/8 in. ID (Commercial 2 
Plastics #742-2) 

• Clamp, cable, stl cad pIt (Cinch-Jones #85A) 2 

• Servo contact and Cable Assembly, upper 1 

• servo contact and Cable Assembly, lower 1 

• Screw, machine, 8-32 NC-2A by 3/8 in., pan hd 1 
Phillips, stl cad pIt (MS35208-40) 

• Screw, machine 8-32 NC-2A by 1/2 in., pan hd 8 
Phillips, stl cad pIt (MS35208-42) 

• Washer, #8 spring lock, stl cad pIt (MS35338-42) 8 

• Washer, #8 flat, stl cad pIt (MS15795-207) 6 

• Nut, plain hex, 8-32 NC-2B, stl cad pIt 5 
(MS35649-82) 

· Clamp, cable, plastic, 1/4 in. ID (Commercial 1 
Plastics #742-4) 

· Clamp, cable, plastic, 5/16 in. ID (Commercial 3 
Plastics #742-5) 

· Clamp, cable, plastic, 3/8 in. ID (Commercial 1 
Plastics #742-6) 

· Clamp, cable, plastic, 1/2 in. ID (Commercial 3 
Plastics #742-8) 

• Clamp, cable, loop (AN742D14C) 2 

• Screw, cap, 1/4-20 UNC-3A by 1/2 in., hex soc, 1 
stl cad pIt (MS35457-33) 

• Washer, 1/4 spring lock, stl cad pIt (MS35338-44) 1 

• Screw, machine, 4-40 NC-2A by 7/16 in., pan hd 8 
Phillips, stl cad pIt (MS35208-15) 

• Washer, #4 spring lock, stl cad pIt (MS35338-40) 8 

• Nut, plain hex, 4-40 NC-2B, stl cad pIt 8 
(MS35649-42) 

• Cable Assembly, transport 1 

Connector, plug, 37 pin (PI) 1 

Fanning Strip (FS3, FS4) 2 



FIG .S AMPEX QTY. USE EFFECTIVE 
INDEX PART NO. 

DESCRI PTION PER ON 
NO. I 2 3 4 5 6 1 ASS'l CODE ON THRU 

7-14-

27 169-988 · Connector, three way, nylon housing (P702) 1 
(AMP #480177-1) 

28 169-019 · Connector, contact pin, brass (AMP #42641-1) 3 

29 301801340 · Terminal Strip, 18 terminals (TS1) 1 

30 301801350 • Terminal Strip, 10 terminals (TS2) 1 

31 471-088 • Screw, machine, 10-32 NF-3A by 7/16 in., pan hd 3 
Phillips, stl cad plt (MS35209-54) 

32 502-005 · Washer, #10 spring lock, stl cad plt (MS35338-43) 3 

33 501"';011 • Washer, #10 flat, stl cad plt (MS15795-208) 3 

34 310087010 • Support Assembly 1 

7-37 



,Actuator e 7-15. Tape Gu'd F' ~ es ~gur 
s, Capstans 

7-38 

~~.p.!~~~~ ~)'@ ~® I 59 8 
®60 

0018S 

and Ca pstan Roll ers 



FIG.a AMPEX INDEX PART NO. NO. 

7-15-

310052510 

1 471-732 

2 502-011 

3 310017210 

4 304720100 

5 502-011 

6 501-011 

7 503-038 

8 310019910 

9 310075010 

10 471-402 

11 502-004 

12 492-010 

13 310088810 

14 471-838 

15 502-023 

16 310089010 

17 310089110 

18 471-087 

19 502-005 

20 501-011 

21 310088710 

22 470-063 

23 502-008 

24 470-059 

25 502-008 

26 501-014 

27 310084010 

DESCRI PTION 
1234567 

TAPE GUIDES, ACTUATORS, CAPSTANS AND 
CAPSTAN ROLLERS 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE ON TH RU 

Tape Transport Assembly (See Figure 7-1) Ref 

• Screw, machine, 10-32 NC-2A by 2 in., pan hd 2 
Phillips, sst, passivated (MS35217-63) 

• Washer, #10 spring lock, sst (MS35338-81) 2 

• Spacer, sleeve 2 

• Screw, machine, 10-32 by 1-~ in., pan hd 
Phillips, sst 

2 

• Washer, #10 spring lock, sst (MS35338-81) 2 

• Washer, #10 flat, st1 cad plt (MS15795-208) 2 

• Washer, shoulder, fiber (General cement #6527) 2 

• Roller, tape guide 4 

• Tie, stationary tape guide 2 

• Screw, machine, 8-32 NC-2A by 1 in., flat hd 2 
Phillips, sst, passivated (MS35200-46) 

• Washer, #8 spring lock, stl cad plt (MS35338-42) 2 

• Nut, plain hex, 8-32 NC-2B, stl cad plt 2 
(MS35649-82) 

• Support, tape guide, upper 2 

• Screw, machine, 2-56 NC-2A by 3/16 in., pan hd 2 
slotted, stl cad p1t (MS35225-2) 

• Washer, #2 lock, internal tooth, stl cad plt 2 
(MS35333-35) 

• Tape Guide Assembly 2 

• Tape Guide, back 2 

• Screw, machine, 10-32 NF-2A by 3/8 in., pan hd 2 
Phillips, stl cad plt (MS35209-53) 

• Washer, #10 spring lock, st1 cad p1t (MS35338-4~ 2 

• Washer, #10 flat, stl cad plt (MS15795-208) 2 

• Support, tape guide, lower 2 

• Screw, cap, 4-40 NC-3A by ~ in., hex soc, sst, 2 
passivated 

• Washer, #4 spring lock, sst (MS35338-78) 2 

• Screw, cap, 4-40 NC-3A by ~ in., hex soc, sst, 2 
passivated 

• Washer, #4 spring lock, sst (MS35338-78) 2 

• Washer, #4 flat, sst, passivated (MS15795-304) 2 

• Bearing, outboard 2 

7-39 



7-40 

FIG.8 
INDEX 

NO. 

7-15-

AMPEX 
PART NO. 

28 470-061 

29 502-008 

30 310157010 

---.31 ... 310084119.._ 

-c::: ~~~_ .. _ .. 

32 470-177 

33 495-004 

34 470-178 

35 310176410 

36 310183310 

37 310178210 

38 310176510 

39 501-119 

40 310183810 

41 310084510 

310084610 

42 470-030 

43 502-004 

44 310085010 

45 470-031 

46 502-004 

47 310083710 

48 471-019 

49 502-025 

50 180-080 

51 310041510 

52 470-039 

OESCRI PTION 
1234567 

• Screw, cap, 4-40 NC-3A by 3/8 in., hex soc, sst, 
passivated 

• Washer, #4 spring lock, sst (MS35338-78) 

• Arm, actuator shaft support 

• capstan Roller Assembly, lower 

• capstan Roller Assembly, upper 

• • Screw, cap, self-locking, hex soc, 4-40 by 
3/8 in., alloy stl cad plt (Nylok 
#M60HS440-6C) 

Insert, sst, 4-40 (Heli-Coil #1185-04CNX.168) 

Screw, cap, self-locking, hex soc, 2-56 by 
7/16 in.,. alloy stl cad pl t (Nylok 
#M60HS256-7C) 

Shaft Assembly, capstan roller 

Spacer, bearing 

Bearing, ball 

Roller, capstan 

Washer, spring, #5, beryllium copper 
(Shakeproof #3502-05-23~2114) 

Sleeve, flanged 

Yoke, capstan roller, lower 

Yoke, capstan roller, upper 

• Screw, cap, 8-32 NC-3A by 5/8 in., hex soc, 
stl cad plt (MS35457-16) 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE 0 N TH RU 

4 

4 

2 

1 

1 

2 

2 

2 

1 

2 

2 

1 

1 

1 

1 

1 

4 

• Washer, #8 spring lock, stl cad pIt (MS35338-42) 4 

• Post, actuator shaft support 2 

• Screw, cap, 8-32 NC-3A by 3/4 in., hex soc, 4 
stl cad plt (MS35457-17) 

• Washer, #8 spring lock, stl cad plt (MS3~338-42) 4 

• Actuator Assembly, capstan roller 2 

Screw, machine, 6-32 NC-2A by 3/8 in., pan hd 
Phillips, brass cad plt (Type MS35212) 

Washer, #6 lock, internal tooth, stl cad plt 
(MS35333-37) 

Terminal Strip, barrier, phenolic (Kulka 
#410-3/4ST-4M) 

Plate, insulator 

4 

4 

1 

1 

• Screw, cap, 10-32 NF-3A by 5/8 in., hex soc, 6 
stl cad plt (MS35458-12) 



FIG.S AMPEX 
INDEX 

PART NO. NO. 

7-15-

53 502-005 

54 310280410 

55 432-032 

56 493-012 

57 310018110 

58 310018310 

59 310016610 

60 501-055 

61 501-058 

62 310018610 

63 310091310 

DESCRI PTION 
1234567 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE 0 N TH RU 

• Washer, #10 spring lock, stl cad plt 6 
(MS 35338-43) 

• capstan Assembly 2 

• • Quad Ring (Minnesota Rubber and Gasket 1 
#MRQ1-Q24) 

• Nut, self-locking, hex, 1/4-20 NC-3B, stl cad 1 
plt w/nylon insert (Esna Type NM) 

• Spring, transport lock 1 

• Latch, thumb 1 

• Washer, flat 2 

• Washer, sh~, flat, brass, unplated, 0.005 in. AIR 
thk 

Washer, shim, flat, brass, 0.010 in. thk AIR 
(Tilley) 

• Screw, machine, latch 1 

• Frame, transport 1 

7-41 



7-42 

e 7-l6. . ur 
Flg Door Access 



FIG.S AMPEX INDEX 
PART NO. NO. 

7-16-

310263310 

1 310025810 

2 400-021 

3 401-004 

4 310025510 

5 310025410 

6 471-059 

7 502-013 

8 310025310 

9 470-009 

10 502-002 

11 310022710 

12 470-031 

13 502-004 

14 310264310 

15 269-124 

16 470-030 

17 502-004 

18 310025110 

19 PACKING 

20 310025010 

21 470-030 

22 470-027 

23 502-026 

24 310025210 

DESCRI PTION 
1234567 

ACCESS DOOR 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE 0 N TH RU 

Access Door Assembly (See Figure 7-1) Ref 

Button, latch finger 1 

Pin, clevis, 1/8 in. dia by 1-31/32 in. 19, 1 
pan hd, stl cad plt (MS20392-1-63) 

Pin, cotter,· 1/16 in. dia by 3/8 in. 19, sst 1 

• Spring, helical torsion 1 

• strike, latch 1 

• Screw, machine, 4-40 NC-2A by 3/16 in., pan hd 2 
Phillips, stl cad plt (MS35208-11) 

• Washer, #4 lock, external tooth, stl cad plt 2 
(MS35335-20) 

• Hinge, strike latch 1 

• Screw, cap, 4-40 NC-3A by 5/16 in., hex soc, 2 
stl cad plt 

• Washer, #4 spring lock, stl cad plt (MS35338-40) 2 

· Bolt, latch 1 

• Screw, cap, 8-32 NC-3A by 3/4 in., hex soc, stl 8 
cad plt (MS35457-17) 

• Washer, #8 spring lock, stl cad plt (MS35338-42) 8 

• Door Frame, transport access 1 

• Seal, extrusion, black (Rubbercraft #1133 AIR 
non-staining) 

• Screw, cap, 8-32 NC-3A by 5/8 in./hex soc, stl 5 
cad plt (MS35457-16) 

• Washer, #8 spring lock, stl cad plt (MS35338-42) 5 

• Channel, window 1 

• Packing (Everseal #616, 632 or 664) AIR 

• Pane, glass, dust cover 1 

• Screw, cap, 8-32 NC-3A by 5/8 in., hex soc, 6 
stl cad plt (MS35457-16) 

• Screw, cap, 8-32 NC-3A by 3/8 in., hex soc, 6 
stl cad plt (MS35457-14) 

• Washer, #8 lock, internal tooth, stl cad plt 12 
(MS35333-38) 

• Window, access door 1 

7-43 



FIG .S AMPEX QTY. USE EFFECTIVE 
INDEX 

PART NO. DESCRI PTION PER ON 
NO. I 2 3 4 5 6 7 ASSY. CODE ON THRU 

7-16-

25 471-465 Screw, machine, 12-24 NC-2A by 1/2 in., hex hd, 6 
stl cad plt 

26 502-049 Washer, #12 spring lock, stl cad plt 6 

27 310017810 • Hinge, butt 1 

28 471-734 • Screw, machine, 10-24 NC-2A by 1/2 in. , flat 10 
hd Phillips, stl cad pl t 

29 310017710 • Bracket, hinge 1 

30 310017610 • Spacer, hinge 1 

7-44 



OOl66A 

j >d) ~ ~e 5 

CD-----L 
I 
=c=J- e--@ 

7 I~~e 
n~ -c::r-~II 11 

~------l----ill:J- ~ e 

\!o/ l_ © ~ 

Figure 7-17. 
Transport Electronics 

7-45 



FIG.S AMPEX INDEX 
NO. PART NO. 

7-17-

310441010 

1 310497010 

2 471-067 

3 502-025 

4 310067410 

5 031,":'263 

6 031-219 

7 013-015 

8 041-099 

9 041-528 

10 041-334 
. /. 

11 043-391 .-

12 310073310 

13 084-008 

14 302640040 

15 471-:-076 

16 502-004 

17 146-175 

18 300132710 

19 310024910 

20 310443610 

7-46 

DESCRI PTION 
1234567 

TRANSPORT ELECTRONICS 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE 0 N TH RU 

Transport Electronics Assembly, 117 vac, with Ref 
Buffer Delay and Interlock (See Figure 7-1) 

• Buffer Delay and Interlock Unit Assembly (See 1 
Figure 7-18) 

• Screw, machine, 6-32 NC-2A by 1/4 in., pan hd 2 
Phillips, stl cad plt (MS35208-23) 

• Washer, #6 lock, internal tooth, stl cad plt 2 
(MS 35 333-37) 

• Power Supply Board Assembly (TB12) 1 

• • Capacitor, electrolytic, 100 uf, 50 volt 2 
(C53, C91) (Cornell-Dubilier #BRI005) 

Capacitor, electrolytic, 200 uf, 12 volt 
(C71, C81) (Sprague #30D156Al) 

Diode, crystal (CR51, CR61, CR71) (General 
Electric #lN91) 

Resistor, fixed, composition, 270 ohm, lw, 
5% (R54) (MIL-R-ll :RC32GF271J) 

2 

3 

1 

ReSistor, fixed, composition, 300 ohm, 1/2w, 1 
5% (R52) (MIL-R-l1 :RC200GF301J) 

Resistor, fixed, composition, 200 ohm, 1/2w, 1 
5% (R51) (MIL-R-ll:RC20GF201J) 

Resistor, fixed, wirewound, 1 ohm, 1/2w, 5% 
(R55, R56) (Continental Carbon #NA15) 

2 

• Printed Circuit Board 1 

• Cord Set, 3 conductor, male plug (Cornish #3532) 1 

• Strain Relief, nylon 1 

• Screw, machine, 8-32 NC-2A by 1/4 in., pan hd 2 
Phillips, stl cad plt (MS35208-38) 

• Washer, #8 spring lock, stl cad plt (MS35338-43) 2 

• Connector, receptacle, female, 2 contact, 3 pole 1 
(J6) (Hubbell #5258) 

• Diode, transient voltage suppressor 1 

• Identification Plate 1 

• Transport Electronics Assembly, basic unit 1 
(See Figure 7-19) 



ee 
14 e 

! 
r -i 

6 ~ -1 6 

-HII 12 ~ ( 5 ). ( 5 ) --i 12 r-

00187 

Figure 7-18. 
Buffer Delay and Interlock Unit 

7-47 



7-48 

FIG .8 
INDEX 

NO. 

7-18-

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

AMPEX 
PART NO. 

310497010 

014-078 

014-030 

280-030 

013-054 

030-129 

041-330 

041-303 

041-015 

041-357 

041-456 

041-254 

041-322 

041-239 

041-023 

041-273 

041-016 

310059710 

DESCRI PTION 
1234567 

BUFFER DELAY AND INTERLOCK UNIT 

Buffer Delay and Interlock Unit Assembly (see 
Figure 7-17) 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE 0 N TH RU 

Ref 

• Transistor, NPN, switching type (Ql, Q2, Q4 14 
thru Qll, Q13 thru Q16) (General Transistor 
#2N445A) 

• Transistor (Q3, Q12) (General Transistor 2 
#2N446A) 

• Spacer, transistor mounting pad (Milton Ross 16 
Metals #10012) 

• Diode, crystal (CRI thru CR4) (Hughes IN96) 4 

• Capacitor, ceramic disc, O.Oluf, 1000 volt 2 
(Cl, C4) (Cornell-Dubilier #BYAI0SIM) 

• Resistor, fixed, composition, 6800 ohm, 1/2w, 5% 2 
(R1, R25) (MIL-R-11:RC20GF682J) 

• Resistor, fixed, composition, 3900 ohm, ~,5% 4 
(R2, R5, R26, R29) (MIL-R-ll:RC20GF392J) 

• Resistor, fixed, composition, 27K, ~, 5% 6 
(R3, R6, R7, R27, R30, R31) (MIL-R-ll: 

RC20GF273J) 

• Resistor, fixed, composition, 5600 ohm, ~, 2 
5% (R4, R28) (MIL-R-ll:RC20GF562J) 

• Resistor, fixed, composition, 36K, ~, 5% 4 
(R8, Rll, R32, R35) (MIL-R-ll :RC20GF363J) 

• Resistor, fixed, composition, 15K, ~, 5% 2 
(R9, R33) (MIL-R-ll :RC20GF153J) 

• Resistor, fixed, composition, 18K, ~, 5% (RIO, 10 
R13, R14, R16, R17, R34, R39, R40, R42, R43) 
(MIL-R-ll :RC20GF183J) 

• Resistor, fixed, composition, 2200 ohm, ~, 5% 6 
(R12, R15, R22, R38, R41, R46) 
(MIL-R-ll:RC20GF222J) 

• Resistor, fixed, composition, lOOK, ~, 5% (R18, 4 
R20, R36, R44) (MIL-R-ll:RC20GF104J) 

• Resistor, fixed, composition, 270 ohm, ~,5% 2 
(R23, R47) (MIL-R-ll:RC20GF271J) 

• Resistor, fixed, composition, 22K, ~, 5% 2 
(R24, R48) (MIL-R-ll :RC20GF223J) 

• Printed Circuit Board 1 



.. F~gu . (Sheet 1 0 · re 7-19. f 2) 
t Electronics Chassls Transpor . 

7-49 



7-50 

FIG.S 
INDEX 

NO. 

7-19~ 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

AMPEX 
PART NO. 

310443610 

476-002 

310076910 

162-017 

015-013 

471-069 

496-005 

300-001 

150-058 

471-062 

502-024 

471-062 

496-004 

310076510 

471-067 

496-005 

310091610 

031-039 

041-224 

471-067 

496-005 

290-004 

496-007 

290-015 

DESCRI PTION 
1234567 

TRANSPORT ELECTRONICS CHASSIS 

Transport Electronics Assembly, basic unit (See 
Figure 7-17) 

• Screw, self-tapping, 6-32 by ~ in., pan hd 
Phillips, stl cad plt (Parker-Kalon) 

• Cover, chassis 

• Cap, vacuum tube (Millen #36001) 

• Tube, thyratron, 4 pin base (Vl) (Taylor #C3J) 

• Screw, machine, 6-32 NC-2A by 3/8 in., pan hd 
Phillips, stl cad plt (MS35208-25) 

• Nut, keps, 6-32 NC-2B, external washer, stl 
cad plt (Shakeproof) 

• Clamp, tube hold down (Birtcher #926C-2) 

• Socket, tube, 4 contact (Millen #33004) 

• Screw, machine, 4-40 NC-2A by 3/8 in., pan hd 
Phillips, stl cad plt (MS35208-14) 

• Washer, #4 lock, internal tooth, stl cad plt 
(MS35333-36) 

• Screw, machine, 4-40 NC-2A by 3/8 in., pan hd 
Phillips, stl cad plt (MS35208-14) 

• Nut, keps, 4-40 NC-2B, external washer, stl cad 
plt (Shakeproof) 

• Shield, buffer board 

• Screw, machine, 6-32 NC-2A by ~ i~., pan hd 
Phillips, stl cad plt (MS35208-23) 

• Nut, keps, 6-32 NC-2B, external washer, stl 
cad plt (Shakeproof) 

• Shield, capacitor 

• capacitor, electrolytic, 125 uf, 450 volt 
(C8, C9) (sprague #TVL-1760) 

• Resistor, fixed, composition, lOOK, 2w, 10% 
(R16, R17) (MIL-R-11:RC42GF104K) 

• Screw, machine, 6-32 NC-2A by ~in., pan hd 
Phillips, stl cad plt (MS35208-23) 

• Nut, keps, 6-32 NC-2B, external washer, stl 
cad plt (Shakeproof) 

• Bracket, capacitor mounting (Mallory #BP-6) 

• Nut, keps, 10-32 NF-2B, external washer, stl 
cad plt (Shakeproof) 

• Bracket, capacitor mounting, stl (MIL-C-25: 
CP07SA3) 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE ON THRU 

Ref 

6 

1 

1 

1 

2 

2 

1 

1 

1 

1 

2 

2 

1 

3 

3 

1 

2 

2 

4 

4 

2 

4 

4 



r-----~--

OOlB9A 

Figure 7-19. 
Transport Electronics Chassis (Sheet 2 of 2) 

7-51 



7-52 

FIG.a 
INDEX 

NO. 

7-19-

24 

25 

26 

27 

2S 

29 

30 

31 

32 

33 

34 

35 

- 36 

37 

3S 

39 

40 

41 

42 

43 

44 

45 

46 

47 

AMPEX 
PART NO. 

036-059 

471-0S7 

501-011 

496-007 

310076410 

160-020 

020-164 

471-062 

496-004 

301600760 

150-037 

471-069 

502-025 

310073510 

471-067 

502-025 

310217410 

160-007 

015-00S 

150-060 

305410520 

030-004 

030-043 

031-120 

DESCRI PTION 
1234561 

• capacitor, paper, rectangular, 2 uf, 600 volt 
(C4., C5) (Sprague #CP70BIEF205K) 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE 0 N TH RU 

2 

• Screw, machine, 10-32 NF-2A by 3/S in., pan hd 4 
Phillips, stl cad plt (MS35209-53) 

• Washer, #10 flat, st1 cad plt (MS15795-20S) 4 

• Nut, keps, 10-32 NF-2B, external washer, stl 4 
cad plt (Shakeproof) 

• Transformer (Tl) 1 

• Shield, tube (JAN-S-28A:TSI03U03) 1 

• Relay, thermal delay, 60 second (Kll) 1 
(Electronics Fitting Corp #117-60-SGO) 

• Screw, machine, 4-40 NC-2A by 3/S in., pan hd 2 
Phillips, stl cad plt (MS3520S-14) 

• Nut, keps, 4-40 NC-2B, external washer, stl cad 2 
plt (Shakeproof) 

• Base, tube shield 1 

• Socket, bottom mounting (Cinch #1339S) 1 

• Screw, machine, 6-32 NC-2A by 3/S in., pan hd 4 
Phillips, stl cad plt (MS3520S-25) 

• Washer, #6 lock, internal tooth, stl cad plt 4 
(MS35333-37) 

• Cover, circuit board 1 

• Screw, machine, 6-32 NC-2A by ~ in., pan hd 6 
Phillips, stl cad plt_(MS3520S-23) 

• Washer, #6 lock, internal tooth, stl cad plt 6 
(MS35333-37) 

• Actuator Control Assembly (CU1) 1 

Shield, tube, miniature (JAN:TSI02U02) 

• • Tube, thyratron (V12 thru V15) (RCA, 
Sylvania #2D21) 

• • Socket, tube (Elco #622PHSP) 

• • Inductor, 1 ME, ±20%, 3.4 ohms max (L5 
thru LS) 

.J 

Capacitor, ceramic disc, 2 x 0.001 uf, 500 
volt (Cl4A, C14B, C15A, C15B) 
(Centralab #DD2-102) 

Capacitor, ceramic disc, 0.0022 uf, 500 volt 
(C17, C1S, C19, C2S) 

Capacitor, electrolytic, 100 uf, 10 volt 
(C29) (Cornell-Dubilier.#NLlOO-lOP) 

4 

4 

4 

4 

2 

4 

1 



FIG.S 
INDEX 

NO. 
7-19-

48 

49 

50 

51 

52 

53 

54 

55 

56 

57 

58 

59 

60 

61 

62 

63 

64 

65 

66 

67 

68 

69 

AMPEX 
PART NO. 

030-002 

035-180 

013-087 

582-028 

041-072 

041-089 

041-065 

041-148 

041-064 

041-007 

310060010 

310217310 

471-524 

506-003 

310031510 

496-005 

043-055 

043-053 

070-041 

070-002 

070-026 

085-001 

DESCRI PTION 
1234567 

capacitor, ceramic disc, 0.01 uf, 500 volt 
(C16) (Erie #811-000-GP-103P) 

capacitor, tubular, 0.47 uf, 100 volt (C30, 
C31) (Sprague #96P47491S4) 

Diode, voltage regulator, 8 volt, ±5% (CR28) 
(Transitron #SV128) 

Rectifier, silicon, single phase, half wave 
(CR9) (General Instrument#PT-5) 

Resistor, fixed, composition, lOOK, ~, 10% 
(R29 thru R32) (MIL-R-ll:RC20GF104K) 

Resistor, fixed, composition, 4.7 megohm, 
~, 10% (R33, R36, R37, R40) 
(MIL-R-ll:RC20GF475K) 

Resistor, fixed, composition, 27K, ~, l~~ 
(R34, R35, R38, R39) 
(MIL-R-ll:RC20GF273K) 

Resistor, fixed, composition, 1500 ohm, lw, 
10% (R42) (MIL-R-ll :RC32GF152K) 

Resistor, fixed, composition, 22K, ~, l~~ 
(R43, R44) (MIL-R-ll :RC20GF223K) 

Resistor, fixed, composition, 750 ohm, ~, 
5% (R45, R46) (MIL-R-ll:RC20GF751J) 

Transformer, pulse (T8, T9) 

Etched Board, actuator control 

• Screw, machine, 6-32 NC-2A by 2-~ in., round 
hd slotted, brass cad plt 

• Washer, centering (Ohmite #6000) 

• Washer, fiber 

• Nut, keps, 6-32 NC-2B, external washer, stl 
cad plt (Shakeproof) 

• Resistor, fixed, wirewound, 100 ohm, 25w, 5% 
(Rl) (Tru-Ohm Type FR-25) 

• Resistor, fixed, wirewound, 50 ohm, 25w, 5% 
(R7, R8) (Tru-Ohm Type FR-25) 

• Fuse, cartridge, 10 amp, 250 volt, normal blow 
(Fl, F2) (MS90079-5) 

• Fuse, cartridge, 3 amp, 125 volt, slow blow 
(F3, F5) (Littelfuse #313003) 

• Fuse, cartridge, ~ amp, 125 volt, slow blow 
(F4) (Littelfuse #313.500) 

• Fuse Post, finger operated (Littelfuse 
#342012) 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE 0 N TH RU 

1 

2 

1 

1 

4 

4 

4 

1 

2 

2 

2 

1 

3 

6 

6 

3 

1 

2 

2 

2 

1 

5 

7-53 



FIG .S AMPEX INDEX 
NO. PART NO. 

7-19-

70 030-032 

71 471-071 

72 496-005 

73 172-019 

74 301801330 

75 471-067 

76 502-025 

77 020-006 

78 471-448 

79 501-009 

80 496-005 

81 310033010 

82 013-139 

83 471-067 

84 502-025 

85 020-036 

86 471-076 

87 502-026 

88 036-048 

89 582-022 

90 582-026 

91 471-062 

92 496-004 

7-54 

.DESCRI PTION 
1234567 

QTY. USE EFFECTIVE 
PE RON 1---....---1 
ASSY. CODE 0 N TH RU 

• Capacitor, ceramic, 0.1 uf, 500 volt (C36, 2 
C37) (Erie #3877-000-Z5VO-I04Z) 

• Screw, machine, 6-32 NC-2A by ~ in., pan hd 4 
Phillips, stl cad plt (MS35208-27) 

• Nut, keps, 6-32 NC-2B, external washer, stl 4 
cad plt (Shakeproof) 

• Lug, soldering, brass (Cinch-Jones #Y-142) 1 

• Terminal Strip, barrier, 8 terminals 1 

• Screw, machine, 6-32 NC-2A by ~ in., pan hd 4 
Phillips, stl cad plt (MS35208-23) 

• Washer, #6 lock, internal tooth, stl cad plt 4 
(MS 35333-37) 

• Relay, 3 pdt, 10 amp contacts (K9) (Philtrol 1 
#33QA) 

• Screw, machine, 6-32 NC-2A by l-~ in., pan hd 1 
Phillips, stl cad pIt (MS35208-32) 

• Washer, #6 flat, stl cad pl t (MS15795-206) 1 

• Nut, keps, 6-32 NC-2B, external washer, stl 1 
cad plt (Shakeproof) 

• Choke, encapsulated (L4) 1 

• Diode, silicon (Texas Instrument 2 
#lN2069) 

• Screw, machine, 6-32 NC-2A by ~ in., pan hd 8 
Phillips, stl cad pIt (MS35208-23) 

• Washer, #6 lock, internal tooth, stl cad plt 8 
(MS 35333-37) 

Relay, 5 pdt, 10 amp contacts (K1,K14) 2 
(Phi1tro1 #33BDC-24-5C-13) 

• Screw, machine, 8-32 NC- 2A by ~ in., pan hd 2 
Phillips, stlcad plt (MS35208-38) 

• Washer, #8 lock, internal tooth, stl cad plt 2 
(1-18 35333-38) 

• Capacitor, paper, rectangular, 0.25 uf, 600 1 
volt (C39) (Cornell-Dubilier #DYR6025) 

• Rectifier, half wave, single .phase (CRIO, 2 
CR13) (Sarkes Tarzian #40LA) 

• Rectifier, half wave, single phase (CRll, CR12) 2 
(Sarkes Tarzian #20LA) 

• Screw, machine, 4-40 NC-2A by 3/8 in., pan hd 4 
Phillips, stl cad plt (MS35208-14) 

• Nut, keps, 4-40 NC-2B, external washer, stl 4 
cad plt (Shakeproof) 



FIG.S 
INDEX 

NO. 

7-19-

AMPEX 
PART NO. 

93 130-007 

94 471-067 

95 502-025 

96 310073410 

97 035-073 

98 034-105 

99 041-127 

100 041-229 

101 041-224 

102 305410520 

103 030-129 

104 173-015 

105 310069010 

106 471-067 

107 502-025 

108 310227110 

109 582-028 

110 037-009 

111 041-204 

112 041-205 

113 173-015 

114 310070810 

115 471-448 

116 502-025 

117 310443910 

118 310063110 

DESCR I PTION 
1234567 

• Holder, rectifier (Littelfuse #099062) 

• Screw, machine, 6-32 NC-2A by 1/4 in., pan hd 
Phillips, stl cad plt (MS35208-23) 

• Washer, #6 lock', internal tooth, stl cad plt 
(MS35333-37) 

• Terminal Board Assembly (TB7) 

capacitor, tubular, 0.1 uf, 600 volt, 5% 
(Cl) (Sangamo #330601) 

Capacitor, ,mica, 0.00047 uf, 1000 volt, 5% 
(C3) (Elmenco #VCM20D471J) 

Resistor, fixed, composition, 1 megohm, lw, 
5% (R4) (MIL-R-ll:RC32GF105J) 

Resistor, fixed, composition, 470K, 2w, 10% 
(R3) (MIL-R-l1:RC42GF474K) 

Resistor, fixed, composition, lOOK, 2w, 10% 
(R5) (MIL-R-ll :RC42GF104K) 

Inductor, 1 MH, ±20%, 3.4 ohms max (L3) 

capacitor, ceramic disc, 0.01 uf, 1000 volt 
(C50) (Cornell-Dubilier #BYA10S1M) 

Turret Lug, single end (Useco #1300B-8) 

Terminal Board 

• Screw, machine, 6-32 NC-2A by 1/4 in., pan hd 
Phillips, stl cad plt (MS35208-23) 

• Washer, #6 lock, internal tooth, stl cad plt 
(MS35333-37) 

• Terminal Board Assembly (TBll) 

Rectifier, half wave, single phase (CR19, 
CR20) (General Instrument #PT-5) 

Capacitor, tantalum, 15 uf, 75 volt (C13) 
(Fansteel #PP15B75A2) 

Resistor, fixed, compOSition, 1500 ohm, 2w, 
1~1o (R14) (MIL-R-ll:RC42GF152K) 

Resistor, fixed, composition, 2200 ohm, 2w, 
10% (R15) (MIL-R-ll:RC42GF222K) 

Turret Lug, single end (Useco #1300B-8) 

Terminal Board 

• Screw, machine, 6-32 NC-2A by 1-1/4 in., pan hd 
Phillips, stl cad plt (MS35208-32) 

• Washer, #6 lock, internal tooth, stl cad plt 
(MS35333-37) 

• Spacer 

• Terminal Board Assembly, diode (TB14) 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE 0 N TH RU 

4 

3 

3 

1 

1 

1 

1 

1 

1 

1 

1 

11 

1 

2 

2 

1 

2 

1 

1 

1 

10 

1 

2 

2 

2 

1 

7-55 



FIG.S AMPEX INDEX 
NO. PART NO. 

7-19-

119 013-198 

120 041-174 

121 173-015 

122 310063510 

123 260-005 

124 260-012 

125 471-069 

126 496-005 

127 471-064 

128 310228710 

129 301462110 

130 301461990 

131 301462000 

132 301680320 

133 310227010 

134 471-464 

135 502-049 

136 501-029 

137 310043710 

7-56 

DESCRI PTION 
1234567 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE 0 N TH RU 

Diode, silicon (CRI thru CR8) (Texas 8 
Instrument #lN2071) 

Resistor, fixed, composition, 220K, lw, 10% 8 
(MIL-R-ll:RC32GF224K) 

• • Turret Lug, single end (Useco #1300B-8) 16 

Terminal Board 1 

• Grommet, neoprene (Rubbercraft #6) 2 

• Grommet, neoprene (MS35489-16) 1 

• Screw, machine, 6-32 NC-2A by 3/8 in., pan hd 12 
Phillips, stl cad pIt (MS35208-25) 

• Nut, keps, 6-32 NC-2B, external washer, stl cad 12 
pIt (Shakeproof) 

• Screw, machine, 4-40 NC-2A by 1/2 in., pan hd 2 
Phillips, stl cad pIt (MS35208-16) 

• Cable Assembly, transport electronics 1 

• • Connector, receptacle, female, 24 pin (J3) 1 

• Connector, receptacle, female, 37 pin (J2) 1 

• Connector, receptacle, female, 37 pin (Jl) 1 

connector, printed circuit, 15 pin (JlO) 1 

• Cable Assembly, transport 1 

• Screw, machine, 12-24 NC-2A by 5/8 in., pan hd 4 
Phillips, stl cad pIt 

Washer, #12 spring lock, stl cad pIt 4 

• Washer, #12 flat, stl cad pIt 4 

• Chassis Assembly, transport electronic 1 



· ure 7-20. F~g 1 Assembly Pushbutton Contro 

7-57 



FIG.S AMPEX INDEX PART NO. NO. 
\. 

7-20 ... 
\ 

310263410 

1 471-387 

2 310281810 

3 310281710 

310543710 

4 230-018 

5 471-071 

6 502-003 

7 310026510 

8 310026310 

9 310026210 

10 310026110 

11 471-069 

12 502-003 

13 310026610 

14 122-030 

15 120-037 

16 060-001 

17 471-069 

18 502-003 

19 132-027 

20 120-013 

21 120-014 

22 031-020 

7 .... 58 

DESCRI PTION 
1234567 

PUSHBUTTON CONTROL ASSEMBLY 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE 0 N TH RU 

Pushbutton Control Assembly (See Figure 7-1) Ref 

• Screw, machine, 6-32 NC-2A by 3/8 in., 820 flat 8 
hd Phillips, sst, passivated (MS35200-25) 

• cover, panel 1 

• cover, top 

• Pushbutton Control Box Assembly 

• . Knob, w/2 hex socket setscrews (Raytheon 
#70-3-2G) 

Screw, machine, 6-32 NC-2A by 1/2 in., pan hd 
Phillips,stl cad pIt (MS35208-27) 

1 

1 

1 

4 

• • Washer,#6 spring lock,stl cad plt (MS35338-4l) 4 

• Panel, front control 1 

• • Button, control 8 

• • Spring, control button 8 

• Platform, control button 6 

Screw, machine, 6-32 NC-2A by 3/8 in., pan hd 
Phillips, stl cad plt (MS35208-25) 

Washer, #6 spring lock, stl cad plt 
(MS35338-41) 

• Bracket, pushbutton 

• • Switch, rotary, 5 pole, 2-3 position, 
w/mounting hardware (S13) (Centralab 
#PA2015) 

Switch, pushbutton, dpdt, w/mounting hardware 
(S6) (Arrow Hart & Hegeman #81117) 

Lamp, incandescent, 6.3 volt, 0.15 amp 
(General Electric #47) 

Screw, machine, 6-32 NC-2A by 3/8 in., pan hd 
Phillips, stl cad pIt (MS35208-25) 

Washer, #6 spring lock, stl cad pIt 
(MS35338-41) 

Holder, lamp, bayonet socket (DS1, DS2) 
(Dial co #7-12) 

switch, pushbutton, single pole, w/mounting 
hardware (S8, 59, S10, S12) (Arrow Hart 
& Hegeman #3391EPA) 

Switch, pushbutton, single pole, w/mounting 
hardware (Sll) (Arrow Hart & Hegeman 
#3391BSA) 

Capacitor, electrolytic, 4 uf, 150 volt (C6) 
(Astron #MM-4-150) 

4 

4 

1 

1 

1 

2 

2 

2 

2 

4 

1 

1 



FIG.S AMPEX INDEX PART NO. NO. 

7-20-

23 013-139 

24 030-032 

25 041-253 

26 041-129 

27 041-017 

28 471-435 

29 502-002 

30 492-008 

31 180-017 

32 492-008 

33 502-002 

34 020-029 

35 471-067 

36 502-003 

37 020-036 

38 020-034 

39 471-470 

40 501-009 

41 502-003 

42 492-009 

43 580-013 

44 471-071 

45 502-003 

DESCRI PTION 
1234567 

Diode, 200 ptv, 750 MA (Texas Instrument 
#lN2069) 

Capacitor, ceramic, 0.1 uf, 500 volt (C12) 
(Erie #3877-00-ZSVO-104Z) 

Resistor, fixed, composition, 75K, 1/2w, 5% 
(R6) (MIL-R-ll :RC20GF753J) 

QTY. USE EFFECTIVE 
PER ON 
ASSY. CODE 0 N TH RU 

10 

1 

1 

Resistor, fixed, composition, 1.5 meg, lw, 5% 1 
(R2) (MIL-R-ll :RC32GF155J) 

Resistor, fixed, composition, 33K, 1/2w, 5% 
(R13) (MIL-R-ll:RC20GF333J) 

Screw, machine, 4-40 NC-2A by 1/2 in., 
fillister hd Phillips, brass cad plt 

Washer, #4 spring lock,stl cad plt 
(MS35338-40) 

1 

4 

4 

• • Nut, plain hex, 4-40 NC-2B, stl cad plt 4 
(Ms35649-42) 

• • Terminal Strip, 9 terminal (Cinch Jones #9-170) 2 

• • Nut, plain hex, 4-40 NC-2B, 'stl cad plt 2 
, (MS35649-42) 

Washer', #4 spr ing lock, s tl cad pl t 
(MS35338-40) 

Relay, sensitive, spdt (K7) (Sigma 
#26-RJ-12,OOOW) 

Screw, machine, 6-32 NC-2A by 1/4 in., pan hd 
Phillips, stl cad plt (MS35208-23) 

Washer, #6 spring lock, stl cad plt 
(MS35338-41), 

Relay, 5pdt (K8) (Philtrol #33BDC-24-5C-13) 

• • Relay, 3 pole (K2 thru K6) (Phil trol 
#33BDC-24-3C-13) 

Screw, machine, 6-32 NC-2A by 1-1/2 
cad plt (MS35208-33) 

in., stl 

Washer, #6 flat, stl cad plt (MS15795-206) 

Washer, #6 spring lock, stl cad plt 
(MS35338-41) 

• • Nut, plain hex, 6-32 NC-2B, stl cad plt 
(MS 35649-62) 

Suppressor, noise (Sprague) 

2 

1 

24 

24 

1 

5 

2 

2 

2 

2 

4 

Screw, machine, 6-32 NC-2A by 1/2 in., pan hd 4 
Phillips, stl cad plt (MS35208-27) 

Washer, #6 spring lock, stl cad plt 
(MS35338-41) 

4 

7-59 



FIG.S AMPEX QTY. USE EFFECTIVE 
INDEX DESCRI PTION PER ON 

NO. PART NO. ASSY. CODE ON THRU 
I 2 3 4 5 6 7 

7-20-

46 492-034 · · Nut, plain hex, special 6-32 NC-2B, stl cad plt 4 

47 172-030 • Lug, solder (Cinch-Jones #Y140) 3 

48 180-029 · • Terminal Strip, 3 terminal, w/marker strip 1 
(Cinch-Jones #3-140) 

49 471-067 Screw, machine, 6-32 NC-2A by 1/4 in., pan 2 
hd Phillips, stl cad pIt (MS35208-23) 

50 502-003 · · Washer, #6 spring lock, stl cad pIt 2 
(MS35338-41) 

51 492-009 · • Nut, plain hex, 6-32 NC-2B, stl cad pIt 2 
(MS 35649-62) 

52 172-019 · · Lug, solder, brass (Cinch-Jones #Y-142) 2 

53 471-338 · • Screw, machine, 6-32 NC-2A by 1/2 in., 820 1 
flat hd Phillips, stl cad pIt 
(MS35192-27) 

54 502-003 · · Washer, #6 spring lock, stl cad pIt 1 
(MS35338-4l) 

55 492-009 · • Nut, plain hex, 6-32 NC-2B, stl cad pit 1 
(MS 35649-62) 

56 302-042 · Clamp, cable, white nylon (Dakota 1 
#2Cl-50/2Cl-50A) 

57 310612310 · Cable Assembly, pushbutton control chassis 1 

58 141-001 · · Connector, plug, male, 37 contact 1 
(MS 3106B28-21P) 

59 302-002 · · Clamp, cable, w/bushing (AN3057-16A) 1 

60 260-011 · Grommet, neoprene (MS 35489-19) 1 

61 310024910 · · Identification Plate 1 

62 471-463 · · Screw, machine, 12-24 NC-2A by 3/8 in. , pan 4 
hd Phillips, stl cad pIt 

471-087 · · Screw, machine, 10-32 NF-2A by 3/8 in., pan 4 
hd Phillips, stl cad pIt (MS35208-53) 

63 502-052 · · Washer, #12 lock, external tooth, stl cad pIt 4 

502-016 · · Washer, #10 lock, external tooth, stl cad pIt 4 
(MS35335-32) 

64 310026410 · · Chassis Assembly, pushbutton control welded 1 

7-60 



TM-4 
SPARE PARTS LIST 

NOTE: All fractional quantities should be rounded 
off to the nearest whole number. 

* Refer to last page. 

QTY 

ONE/ 
SITE 

.25 

1 

1 

ONE/ 
. SITE 

PART 
NUMBER 

310349510 

310202810 

310349710 

.25 310030910 

.5 310028710 

. 5 310028810 

.5 310028910 

.25 310029910 

1 013-156 

1 013-145 

DESCRIPTION 
1 2 3 4 5 6 

Head Assembly 

.Guide Assy 

spring 

Ring Guide, Ceramic 

Head Cable and Box Assy 

Photosense Assembly 

Photosense Head Assy 

Card Assy, Power Supply 
+12 vdc 

Card Assy, Power Supply 
-10 vdc 

Card Assy, Power Supply 
+6 vdc 

Relay, Holding (K1,K2) 

Diode, zener 6 v, w/mtg 
Hardware (CR3) 

Diode, zener lOv, w/mtg 
Hardware (CR1) 

REFERENCE 

Photosensor 
Assembly 

* Photo Elect. 
Chassis 

* Photo Elect • 
Chassis 

* Photo Elect. 
Chassis 

* Photo Elect. 
Chassis 

Photo Elect. 
Chassis 

Photo Elect. 
Chassis 

1 



PART 
QTY NUMBER DESCRIPTION REFERENCE 

1 2 3 4 5 6 

1 013-146 · Diode, zener, 12v, wlmtg Photo Elect. 
Hardware (CR2) Chassis 

.5 310050710 · Packet Assy, D.C. Amplifier * Photo Elect. 
Chassis 

.5 310055710 · Packet ASsy, Phantastron * Used on 
310058810 

.5 310050810 · Packet Assy, Schmitt trigger * 

.5 310068810 · Packet Assy, Relay driver * 

.5 310171210 · Packet Assy, output driver * 

Hold Down Knob Assembly 

1 310014410 · Knob ASsy, Reel Hold Down Reel Hold 
Down 

.5 310049110 · . Handle Assy Reel Hold 
Down 

6 310065910 · Spring, Hold Down Reel Hold 
Down 

1 310022610 · Pad, Turntable Reel Hold 
Down 

1 pkg 310019510 · Shim, spacer Reel Hold 
Down 

6 420-010 · Ball, nylon, 1/8 dia. Reel Hold 
Down 

IBM Hold Down Knob 

.25 310008410 · Hold Down Knob Assy IBM Hold Down 
Knob 

3 310034210 · Knob, Hold Down IBM Hold Down 
Knob 

2 



QTY 

1 

1 

ONE/ 
SITE 

.5 

.5 

2 

ONE/ 
SITE 

2 

1 

.5 

.5 

.5 

PART 
NUMBER 

310090010 

310034010 

DESCRIPTION 
1 2 3 4 5 6 

Ring, Hold Down 

Pad, Turntable, Hold Down 

310008,910 Reel Motor Assembly 

310084110 

310084210 

310176514 

310074010 

310192110 

310036710 

310037910 

310208710 

310208810 

Capstan Roller Assembly 

Capstan Roller Assy, Upper 

capstan Roller Assy, Lower 

Molded Rubber Roller & 
Bearings 

Vacuum Chamber Assembly 

Door, plate glass 

Spring, door retainer 

Spring Latch, thread lever 

Latch, thread lever 

Tension Arm Assembly 

Cable Assembly, Long 

Cable Assembly, Short 

REFERENCE 

IBM Hold Down 
Knob 

IBM Hold Down 
Knob 

Reel Motor 
Assembly 

Quad Ring on 
Capstan 

Quad Ring on 
Capstan 

Replacement 
for 841 & 842 
only 

Vacuum 
Chamber 

Vacuum 
Chamber 

Vacuum 
Chamber 

Vacuum 
Chamber 

Tension Arm 

Tension Arm 

3 



PART 
QTY NUMBER DESCRIPTION REFERENCE 

1 2 3 4 5 6 

4 310209010 · spring Tension Tension Arm 

2 310209110 · Shackle Cable Anchor 

6 310019910 · Roller, Tape guide Tension Arm 

1 310074910 · Support For Tape 
Guide 

Capstan Drive 

1 310022310 · Belt Capstan Drive 

.25 310021810 · Spring Belt Idler 

2 421-001 · Bearing, ball Idler Arm 

2 310033910 · Washer, fiber Pulley, belt 
Idler 

1 431-006 · Retainer, spring Pulley, belt 
Idler 

1 310034710 · Roller, drive belt Belt Idler 

Vacuum Motor Assembly 

.25 310153310 · Filter Vacuum Motor 

1 432-004 · O-Ring, synthetic rubber Vacuum Motor 

2 650-154 · Brushes Vacuum Motor 
(Lamb) 

1 310074710 Housing Assembly ** Vac. Motor · 
1 592-030 Motor, vacuum unit 4.6 amp ** Vac. Motor · 

150v 

3 169-019 · Connector, contact pin ** Vac. Motor 

1 169-049 Connector, plug ** Vac. Motor · 

4 



QTY 

1 

1 

1 

4 

2 

.25 

.25 

6 

1 

A/R 

6 

2 

2 

1 

PART 
NUMBER 

171-016 

310280410 

310083710 

582-022 

020-072 

310259410 

310259310 

310044110 

310262910 

310279110 

310082210 

013-271 

310082310 

310228210 

,DESCRIPTION 
1 2 3 4 5 6 

Connector, solder1ess ring 
tongue '#10 

Capstan Assemblies 

Capstan Assembly Std GE407M 

Actuator Assembly 

Servo control Assembly 

Rectifier, selenium, #40LA 

Relay, mercury wetted 

contact Assembly, 
lower 

contact Assembly, 
upper 

spring contact centering 

Dashpot Assy, servo damping 

Servo Contact, Adj. 
(Replacement Kit) 

Diode Assembly lN2069 

Thyractor, Transient 
suppressor 

REFERENCE 

** Vac. Motor 

W/Quad Ring 

1-1/211. X 
3-1/4 Diam. 

CRlS thru 
CR18 

K12, & K13 

Servo control 
Assembly 

Servo Control 
Assembly 

Servo Control 
Assembly 

Servo Control 
Assembly 

Bill Material 
Install Dwg. 
Instructions 

CR 17, 26, 16, 
21, 15, 18 

Capacitor Assy O.l~f SOOv (c10) (Cll) 

Resistor Assy, 50 ohm 25w, 5% R 50 

5 



PART 
QTY NUMBER DESCRIPTION REFERENCE 

1 

1 

2 

6 

1 2 3 4 5 6 

310082710 · Resistor Assy, 300 ohm 25w, (R9,Rll) 
3% 

310082410 · Resistor Assy, 35 ohm, 25w, 
3% R19 

Manual Control Panel 

060-001 · Lamp, incadescent, 6.3 volt Push buttons 

* All of these cards are not needed for anyone assembly. 
Choose only those which match your system. 

** These items should be combined as an assembly for quick 
change over. 



SDS TM-407 TECHNICAL MANUAL 
ADDENDUM 

SECTION I 

1-23. Page 1-6. 

Under DRIVE CONTROLS change item #3 from "Hi/Lo Speed Select" to "Hi/ 
Lo S peed Indica tion II • 

1-23. Page 1-7. 

In Table 1-1, delete the row of information about photosensor chassis. 

1-23. Page 1-9. 

Change IIRewind time, Forward Direction: 
Rewind Time, Forward Direction: 
2400 ft. -tape, 150 ips 

Change "Rewind Time, Reverse Direction: 
Rewind Time, Reverse Direction: 
2400 ft. tape, 150 ips 

3 minutes, maximum II to read 
3.2 minutes, nominal 

3 minutes, maximum II to read 
3.2 minutes, nominal 

Addendum 1-1 



SECTION II. 

2-2. Page 2-1. 

Delete 1I ••• photosensor chassis assembly ••• 11 

2-9'. Page 2-2. 

Delete 1I ••• photosensor chassis assembly ••• 11 

2-14 and 2-15. Page 2~4. 

Delete completly. 

Figure 2-2. Page 2-5. 

Delete photosensor assemblies from drawing. 

2-21 and 2-22. Pages 2-9 and 2-10. 

Delete completly. 

Addendum 2-1 



SECTION IV 

Figure 4-4. Page 4-4. 

Use new figure provided. 

4-21, 4-22, 4-23 and 4724. Pages 4-6 and 4-7. 

Delete completly. 

4-35. Page 4-10. 

Change first sentence from "When power is ••• to the bridge rectifier." 
to "When power is first applied to the transport electronics assembly, 
time delay relay Kll actuates after 60 seconds. K14 now energizes and 
400 vac power from the secondary of Tl is applied to the bridge recti­
fier." 

4-61. Page 4-16. 

Change paragraph to read as follows: "Reel motors receive power 
through relay Kl from the -60 vdc supply when Kl is energized. The 
motors are grounded through contactorsS16 and S17.11 

4-63, 4-64, 6-65, 4-66, 4-67, and 4-6S. Pages 4-16, 4-17, and 4-1S. 

change paragraphs to read as follows: 

v 
4-63. When AUTOMATIC-MANUAL Switch S13 is set to the AUTOMATIC posi-
tion, relay KS is energized by -24 vdc from the power supply section. 
contact K8C opens and disconnects SS, S9, SlO and S12 from ground. 
contact K8B disconnects ground from one side of the primary of pri­
mary of pulse transformer T9, allowing external control signals to be 
applied to this side of the transformer. contact KSA disconnects the 
voltage used for manual control of the actuators. contact KSD dis­
connects ground from one side of the primary of pulse transformer TS, 
thus allowing external control signals to be applied to this side of 
the transformer. contact KSE connects pins k and ~ of receptacle J2 
J2 which may be used for any additional customer requirements. 

4-64. MANUAL CONTROL. When AUTOMATIC-MANUAL Switch S13 is set to the 
MANUAL position, relay KS is de-energized. contact KSC closes and con­
nects S8, S9, SlO and S12 to ground. The -24 vdc at J2 pin d is 
routed through STOP switch Sll to one side of the coils of relays K3, 
K4, K5, and K6. 

Addendum 4-1 



4-65. When the DRIVE FORWARD pushbutton SID is momentarily pressed, a 
circuit from -24 vdc to ground is established through the coil of K4, 
energizing the relay. contact K4B closes and provides the path to 
ground to hold K4 energized. contact K4C opens and disconnects -24 
vdc from DRIVE REVERSE pushbutton S12, providing an interlock circuit 
that prevents shifting the reverse actuator to ON when the forward ac­
tuator is ON. contact K4A applies +14 vdc to pin n of plug P2, ener­
gizing the forward actuator to ON as described in paragraph 4-45. When 
the STOP pushbutton Sll is momentarily pressed, the -24 vdc is discon­
nected from forward relay K4, de-energizing the relay. contact K4C 
closes and reconnects -24 vdc to DRIVE REVERSE pushbutton S12. contact 
K4A disconnects the +14 vdc from pin Q of plug P2 and connects it to 
pin ~, energizing the forward actuator to OFF as described in para­
graph 4-45. 

4-66. When the DRIVE REVERSE pushbutton S12 is momentarily pressed, 
a circuit from -24 vdc to ground is established through the coil of 
K5, energizing the relay. contact K5B closes and provides the path 
to ground to hold K5 energized. contact K5C opens and disconnects 
-24 vdc from DRIVE FORWARD pushbutton SID, providing an interlock cir­
cuit that prevents shifting the forward actuator to ON when the reverse 
actuator is' ON. contact K5A applies +14 vdc to pin K of plug P2, en­
ergizing the reverse actuator to ON as described in paragraph 4-45. 
When the STOP pushbutton 811 is momentarily pressed, the -24 vdc is 
disconnected from reverse relay K5, de-energizing the relay. contact 
K5C closes and reconnects -24 vdc to DRIVE FORWARD pushbutton 810. 
contact K5A disconnects +14 vdc from pin f of plug P2 and connects it 
to pin c, energizing the reverse actuator to OFF as described in para­
graph 4-45. 

4-67. When the FAST FORWARD pushbutton 88 is momentarily pressed a 
circuit is established through ~Oil o~ energizing the relay. 
Contact K6A closes, holding the relay energ~zed. co~ct ~~~s, 
e~9"-S!:t~£.~an~~ .. ga~ contacts K2B and K2C close, swi tch­
ing the c~~tan matgr to hLg~d. contact K6C p;;vIdes the ground 
necessary to energize K4. contact K4A supplies +14 vdc to pin g of P2, 
energizing the forward actuator to ON as described in paragraph 4-45. 
This provides a capstan drive fast forward mode. When the STOP push­
button Sll is momentarily pressed, the -24 vdc is disconnected from 
K6, de-energizing the relay. This, in turn, de-energizes speed change 
relay K2 which returns the capstan motor to low speed. At the same 
time K4 de-energizes which disconnects +14 vdc from pin n of P2 and 
connects it to pin g. This energizes the forward actuator OFF. 

4-68. When the FAST REVERSE pushbutton s~mentarilY pressed a 
circuit is established through the coil o~ nergizing the relay. 

Addendum 4-2 



Contact K3A closes, holdin the relay energized. Contac~~s, 
~ner9.i~· seed change ela K. contacts K2B_ and_ K2C close, swi tch­
ing the capstan motor to hlg speed. contact K3C provides the ground 
necessary to energize K5. contact K5A supplies +14 vdc to pin i of 
P2, energizing the reverse actuator to ON as described in paragraph 
4-45. This provides a capstan drive fast reverse mode. When the 
STOP pushbutton Sll is momentarily pressed, the -24 vdc is disconnected 
from K3, de-energizing the relay. This, in turn, de-energized speed 
change relay K2 which returns the capstan motor to low speed. At the 
same time K5 de-energizes which disconnects +14 vdc from pin i of P2 
and connects it to pin c. This energizes the reverse actuator OFF. 

4-75, 4-76, 4-77. Page 4-19. 

Change paragraphs to read as follows: 

4-75. REEL SENSING. (See Figure 6-1.) Reel sensing post S15 is 
used to connect one side of reel-sense relay K7 to ground whenever 
metallized leader tape passes over the post. The voltage on the other 
side of relay K7 is derived from the +500 vdc power supply. A voltage 
divider consisting of resistors R2, R6, and R13 provides a voltage of 
approximately +25 vdc at the junction of R2 and R6. The +25 vdc is 
used to charge capacitor C6 during periods when relay K7 is not 
grounded. When reel-sense relay K7 is grounded by the sensing post, 
capacitor C6 discharges through the relay and energizes it. contact 
K7A of the energized relay disconnects the ground from one side of 
the safety relay Kl and connects the ground to K7, holding the relay 
energized until capacitor C6 has almost completely discharged, at which 
time relay K7 will de-energize. 

4-76. During the time that relay K7 is energized, safety relay Kl 
is de-energized and will perform in a similar manner to that des­
cribed under Tape-Threading and Tension-Arm Limit Switches, with the 
exception that the brakes will not be applied and that -24 vdc will be 
applied to the reel motors. 

4-77. Capacitor C6 discharges in approximately 0.5 seconds and relay 
K7 de-energizes; safety relay Kl then returns to its normal energized 
condition. 

4-81 through 4-99. Pages 4-20 through 4-26. 

Delete completely. 

Addendum 4-3 



-SO VDC 

(FORWARD) 
CW 

KI3A 

• • 

KI3 

+SOVDC 

Figure 4-4. 

TENSION ARM 
AND SHAFT 

/ 

CONTROL 0~OUTWARD 
. CONTACTOR / MOTION 

~ 
/ 

/ 

CONTACTOR 
DAMPING 
DASHPOT 

CENTERING 
SPRING 

Supply Reel Servo Control System 

Addendum 4-4 



SECTION V 

5-21~ 5-22. Pages 5-14, 5-15. 

Delete completly. 

Figure 5-7. Page 5-16. 

Delete completly. 

5-35. Page 5-35 and 5-36. 

In Table 5-3, delete rows 24, 25, 28 and 29. 

5-35. Pages 5-36, 5-37 and 5-38. 

Change Table 5-4 to read as follows: 

Table 5-4. Relay Function List 

RELAY 

Kl Safety 

K2 Capstan Drive Motor 
Speed Select 

CONTACT 

KIA 

FUNCTION 

Applies 117 vac to vacuum unit 
motor and capstan drive motor 

KIB Applies -24 vdc to pushbutton con­
trol assembly for operation of 
control relays when K14A closed 

KIC Provides return of actuators to 
OFF position when K1 is de­
energized (Automatic Mode only) 

KID Optional circuit - can be used 
with warning light 

KIE Applies -60 vdc to one side of 
reel motors 

K2A 

K2B & 
K2C 

Applies 6.3 vac to LOW or HIGH 
speed indicator 

Applies 117 vac to LOW or HIGH 
speed winding of capstan drive 
motor 

Addendum 5-1 



Table 5-4. Reiay Function List (Cont) 

RELAY 

K3 Manual Fast Reverse 

K4 Manual Drive Forward 

K5 Manual Drive Reverse 

K6 Manual Fast Forward 

K7 End Reel Sensing 

K8 Automatic/Manual 

CONTACT FUNCTION 

K3A Holding contacts for relay K3 

K3B Provides ground for K2 relay 

K3C Provides ground for reverse relay 
K5 

Applies control signal for forward 
actuator ON/OFF operation 

K4B Holding contacts for relay K4 

K4C Provides interlock for reverse 
relay K5 

K5A Applies control signal for re­
verse actuator ON/OFF operation 

K5B Holding contacts for relay K5 

K5C Provides interlock for forward 
relay K4 

K6A Holding contacts for relay K6 

K6B Provides ground for K2 relay 

K6C Provides ground for forward re­
lay K4 

K7A 

K8A 

Opens ground circuit of relays 
K3, K4, K5, and K6 placing 
transport in standby mode 

Opens +14 vdc circuit to remove 
power from pushbutton control 
assembly circuits 

K8B Removes ground from reverse ac­
tuator command signal cut-out 

Addendum 5-2 



Table 5-4. Relay Function List (Cont) 

RELAY 

K8 Automatic/Manual 
(Cont) 

K9 Overload 

Kll "Ready" Delay 

K12 (Mercury Relay) 

K13 (Mercury Relay) 

K14 (Slave Relay) 

CONTACT 

K8C 

FUNCTION 

Removes ground from manual push­
button function switches 

K8D Removes ground from reverse'ac­
tuator command.signal cutout 

K8E Optional circuit 

K9A & Removes high voltage applied to 
K9B Vi, V12,V13, V14, and'V15 

K9C Optional circuit, used in con­
juction with KiD & K14D 

Kll-3 
& 

Kll-9 

K12A 

K13A 

Kl4A 

K14B 

K14C 

K14D 

K14E 

Time delax before power is ap­
plied to K14 relay 

Shorts out Rll to apply full 
power to takeup reel motor 

Shorts out R12 to apply full 
power to supply reel motor 

Applies -24 vdc to pushbutton 
control panel when K1B closed 

Holding contacts for Kl4 coil 

Completes circuit from Tl sec­
ondary supplying 500 vac to rec­
tifier bridge TB14 

Optionalcir~uit 

Disconnec~s Kll heater from 
l17vac line when Kll contacts 
close 

Addendum 5-3 



5-53. Page 5-60. 

Delete completly. 

Figure 5-23. Page 5-61. 

Delete completly. 

Addendum 5-4 



Figure 6-1. Page 6-3. 

Use new schematic provided. 

Figure 6-2. Page 6-5. 

Use new schematic provided. 

Figure 6-4. Page 6-9. 

Use new schematic provided. 

Figure 6-5. Page 6-11. 

Delete figure. 

Figure 6-6. Page 6-13. 

Delete figure. 

Figure 6-7. Page 6-15. 

Delete figure. 

SECTION VI 

Addendum 6-1 


